CERTIFICATION TEST REPORT

Report Number. : 4789901731-FR3V2

Applicant : Kaonbroadband CO., LTD.
884-3, Seongnam-daero, Bundang-gu, Seongnam-si
Gyeonggi-do, South Korea

Model : AR1344P, AR1344, AR1344E, EVO6700AP
FCCID : 2AXCW-AP6700

EUT Description : Wi-Fi Extender with DTS/UNII a/b/g/n/ac/ax
Test Standard(s) : FCC 47 CFR PART 15 SUBPART E

Date Of Issue:
August 11, 2021

Prepared by:
UL Korea, Ltd.
26th floor, 152, Teheran-ro, Gangnam-gu Seoul, 06236, Korea

Suwon Test Site: UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16675, Korea
TEL: (031) 337-9902
FAX: (031) 213-5433

IAS

ACCREDITED
Testing Laboratory

TL-637



REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

OREPORT REVISION HISTORY

Rev. Issue Date Revisions Revised By
V1 08/05/21 Initial issue Robby Lee
V2 08/11/21 Updated to address about the TCB’s comments Robby Lee

Page 2 of 117

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ...ooiiiiiiiiiiiiiiieeeeeeeeeeeeeeeee ettt aaaaeeees 5
2. TEST METHODOLOGY ..ottt a e 6
3. FACILITIES AND ACCREDITATION ..ot 6
4. CALIBRATION AND UNCERTAINTY oo 7
4.1. MEASURING INSTRUMENT CALIBRATION .....cuuuuiiiiiiiiumnninnnnnnnnnnnenennnnnnnnnnnennnennn. 7
4.2, SAMPLE CALCULATION ...iititttttttuuttuuesnnnnnnnannsnsensnssssssessssssssssssssssssssssssmmmmmmme.s 7
4.3. MEASUREMENT UNCERTAINTY ..ottititiutititiuumusennennennnensnnnnmnnnnnnmmmnmsnmnssn.. 7
4.4,  DECISION RULE ......outtttittiittitetetteueeeueesaanessssseressssssassseess—.........————.—————.———————. 7
5. EQUIPMENT UNDER TEST ..ottt a e 8
5.1. DESCRIPTION OF EUT ..ottt 8
5.2. DESCRIPTION OF AVAILABLE ANTENNAS ......oooiiiiieeeeeeeeeeeeeeeeeeeeeeeaeaea 10
5.3. List of test reduction and modes covering other modes: ........cccceeeieeeiiiiiiiiiiini e, 10
5.4. WORST-CASE CONFIGURATION AND MODE ........ccccvvtiiiiiiiiiiiiiiiiiiiiiieiieeeeeeeee 11
5.5. DESCRIPTION OF TEST SETUP......ciiiiiiiiiieieeeee e 12
6. TEST AND MEASUREMENT EQUIPMENT ...t 14
7. SUMMARY TABLE ..o 15
8. MEASUREMENT METHODS ...t 16
9. REFERENCE MEASUREMENTS RESULTS ..o 17
9.1. ON TIME AND DUTY CYCLE RESULTS......ciiiiiiiiiieeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 17
9.2, DUTY CYCLE PLOTS ..o 17
9.3. 26 dB & 99% BANDWIDTH ....cooiiiiiieeieeeeeeeeeeeeeeeeeeeee e 19
S N I W €1 40 7 A 1| 5 21

S B ST A €1 o 40 7 A 1| 5 22

S G T ST N €1 o 40 = AN | 5 2R 23
9.3.4. STRADDLE CHANNEL......uuutuuutuuuuuuutuununnnuennnnennnnnnnnnnennnnnennnsnnnennnnennennnnnnnnnnnnnnnnnn 24

10. ANTENNA PORT TEST RESULTS ..ottt ettt e e ee e eeeeeeeeeeeeeeees 25
10.1. 6.dB & 99% BANDWIDTH .......uuuiiiiiiiiiiiiiiiiiii e aaaaasaaaasssssnsannnnnnnes 25
10.1.1. 5.8 GHZ BAND.....oooiiiiiiiieiieeeeeeeeee ettt e et e e e e e e et e e e e e e e e e e e e e e e aaaaaaaaes 27
10.2. OUTPUT POWER AND PPSD .....uuuuuuiiiiiiiiiiiniiiiinininnnennennnnnnnennnnnnnnnnnnnnnnnnnnnnnnnnnnnnns 28
10.2.1. 1Tx MODE IN THE 5.2 GHZ BAND.......ctttiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 29
10.2.2. 1TX MODE IN THE 5.3 GHZ BAND......ccttttiiiiiiiiiiiiiiiiiiieeeieeeeeeeeeeeeeeeeeeeeeee e 31
10.2.3. 1TX MODE IN THE 5.5 GHZ BAND.......ctttiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 33
10.2.4. 1TX MODE IN THE 5.8 GHZ BAND.......ctttiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeee e 35

Page 3 of 117
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

10.2.5. 1Tx Mode Straddle channel IN THE 5.5 GHZ BAND .......ccviiiiiiiiieee e 36
10.2.6. 1Tx Mode Straddle channel IN THE 5.8 GHZ BAND .......ccovvviviiiiiieieeie e 37
10.2.7. 4TX MODE IN THE 5.2 GHZ BAND. .....couiiiiiiite et 38
10.2.8. 4TX MODE IN THE 5.3 GHZ BAND......couiiiiiiite et 40
10.2.9. 4TX MODE IN THE 5.5 GHZ BAND .....couiiiieie et e e e 42
10.2.10. 4TX MODE IN THE 5.8 GHZ BAND .....couiiii et e e e 44
10.2.11. 4Tx Mode Straddle channel IN THE 5.5 GHZ BAND .......ccvvviiiiiiiieeeeeeeeee e, 45
10.2.12. 4Tx Mode Straddle channel IN THE 5.8 GHZ BAND .......ccvvviviiiiiieieeie e, 46
10.2.13. OUTPUT POWER AND PPSD PLOTS(WORST CASE) ....ccccoeevivviiiiiiiee e, 47

11. TRANSMITTER ABOVE L GHazZ. ..o 73
11.1. TX ABOVE 1GHZ IN THE 5.2GHZ BAND .. .o 76
11.2. TX ABOVE 1GHZ IN THE 5.3GHZ BAND .. ..ot 84
11.3. TX ABOVE 1GHZ IN THE 5.5 GHZ BAND ... oottt a e 92
11.4. TX ABOVE 1GHZ IN THE 5.8 GHZ BAND ... ccvuiiiiiiiee e e e 103
11.5. Spurious Emissions for Simultaneous TransmisSioN ............cccccceeeveeeeiiiiiiiiiieee e, 111
11.5.1. Worst test Case RSDB CONITION .....vvuiieeieeieee et e e e e eaaeenees 111

12. WORST-CASE BELOW 1 GHZ ..couiieieeee ettt et e et a e e et e e e e aeeas 114
13. AC POWER LINE CONDUCTED EMISSIONS .. ..o 115

Page 4 of 117
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Kaonbroadband CO., LTD.
EUT DESCRIPTION: Wi-Fi Extender with DTS/UNII a/b/g/n/ac/ax
MODEL NUMBER: AR1344P, AR1344, AR1344E, EVO6700AP
SERIAL NUMBER: Proto type (CONDUCTED);

Proto type (RADIATED);

DATE TESTED: MAY 03, 2021 — AUG. 05, 2021,

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart E Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:

Anthony Kim Robby Lee

Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY
The tests documented in this report were performed in accordance with following methods.

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02

KDB 905462 D03 UNII Clients Without Radar Detection New Rules v01r02
KDB 662911 D01 v02r01

ANSI C63.10-2013.

NoghkwbhE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
X] Chamber 1
[ ] Chamber 2
X] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation can
be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.

UL Korea, Ltd. is accredited by National Radio Research Agency, Designation Number KR0161,

for all testing performed within the scope of this report.

ISED CABID ISED Company Number FCC Registration
KR0161 2324L 644529
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

42. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.87 dB
Radiated Disturbance, 30 MHz to 1 GHz 3.49 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.82 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.49 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULE

Decision rule for statement(s) of conformity is based on Accuracy Method specified in
Procedure 2, Clause 4.4.3 in IEC Guide 115:2007.
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5. EQUIPMENT UNDER TEST
5.1. DESCRIPTION OF EUT

The EUT is a Wi-Fi Extender with DTS/UNII a/b/g/n/ac/ax. This test report addresses the NII

(UNII 802.11a/n/ac) operational mode.

This report covers the models AR1344P and AR1344, AR1344E, EVO6700AP

The difference between these models is only the momory size.

Model

Memory size

AR1344P, EVO6700AP

256MB/512MB (FLASH MEMORY / SDRAM)

AR1344, AR1344E

128MB/256MB (FLASH MEMORY / SDRAM)

The model AR1344P was set for final test.

WiFi operating mode

Frequency rage Mode ANT1 ANT?2 ANT3 ANT4
802.11a SISO TX/RX TX/RX TX/RX TX/RX
802.11a MIMO TX/RX TX/IRX TX/IRX TX/RX

5GHz 802.11n SISO TX/RX TX/RX TX/RX TX/RX
(5180 MHz ~ 5825 MHz) | 802.11n MIMO TX/RX TX/RX TX/IRX TX/RX
802.11ac SISO TX/RX TX/RX TX/RX TX/RX
802.11ac MIMO TX/RX TX/RX TX/IRX TX/RX
Simultaneous TX Condition
Simultaneous Tx Condition - RSDB
5GHz WLAN 2.4GHz WLAN Test
pla #OFTX ANTI | ANTZ | ANT3 | ANT4 | ANTL | ANT2 Case
2.4GHz + 5GHz
RSDB MIMO 6 ) 0] o 0 o] o] 0
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MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted average output power as follows:

Frequency Output Power Output Power
Range Mode [dBm] [mW]
[MHz] ANT1 | ANT2 | ANT3 | ANT4 | ANT1 | ANT2 | ANT3 | ANT4
802.11a SISO 21.87 | 2060 | 21.97 | 20.74 | 153.82 | 114.82 | 157.40 | 118.58
802.11a MIMO 1855 7161
5180 - 5240
802.11n(HT20) SISO 21.60 | 2066 | 2150 | 20,61 | 14454 | 116.41 | 144.21 | 115.08
802.11n(HT20) MIMO 19.00 79.43
5100 _ 5230 |.802-11n(HT40) SISO 19.96 | 20.04 | 19.97 [ 20.09 | 99.08 | 100.93 | 99.31 | 102.09
802.11n(HT40) MIMO 20.95 124.45
6010 | 802.11ac(VHTB0) SISO | 17.77 | 1520 | 16.12 | 14.84 | 59.84 | 33.11 | 40.93 | 30.48
802.11ac(VHT80) MIMO 19.87 97.05
eoso | 802.11ac(VHT160) SISO | 17.38 | 15.11 | 15.95 | 14.74 | 54.70 | 3243 | 39.36 | 29.79
802.11ac(VHT160) MIMO 19.85 96.61
802.11a SISO 1958 | 19.60 | 1958 | 19.50 | 90.78 | 91.20 | 90.78 | 89.13
802.11a MIMO 19.71 93.54
5260 - 5320
802.11n(HT20) SISO 20.02 | 20.12 | 20.05 | 20.09 | 100.46 | 102.80 | 101.16 | 102.09
802.11n(HT20) MIMO 20.22 105.20
5270 - 5310|802 1LN(HT40) SISO 18.94 | 19.02 | 1889 | 19.11 | 7834 | 79.80 | 77.45 | 81.47
802.11n(HT40) MIMO 22.19 165.58
5000 | 80211ac(VHT80) SISO | 17.90 | 1541 | 17.44 | 1807 | 6166 | 34.75 | 5546 | 64.12
802.11ac(VHT80) MIMO 20.14 103.28
802.11a SISO 19.46 | 18.13 | 18.78 | 17.35 | 88.31 | 65.01 | 7551 | 54.33
802.11a MIMO 19.25 84.14
5500 - 5720
802.11n(HT20) SISO 18.75 | 18.03 | 18.78 | 16.97 | 74.99 | 6353 | 7551 | 49.77
802.11n(HT20) MIMO 19.64 92.04
5510 . 5710 | B02-11N(HT40) SISO 10.10 | 18.45 | 18.40 | 18.80 | 8132 | 69.98 | 69.18 | 77.45
802.11n(HT40) MIMO 21.95 156.68
£530 . 5600 |B02-112C(VHTBO) SISO | 18.86 | 1866 | 17.61 | 19.18 | 76.95 | 7345 | 57.68 | 82.81
802.11ac(VHT80) MIMO 21.87 153.82
£570 802.11ac(VHT160) SISO | 15.75 | 1519 | 1556 | 14.70 | 37.58 | 33.04 | 35.97 | 2951
802.11ac(VHT160) MIMO 20.38 100.14
802.11a SISO 20.21 | 20.18 | 18.23 | 20.72 | 104.95 | 104.23 | 66.53 | 118.03
802.11a MIMO 23.70 234.42
5745 - 5825
802.11n(HT20) SISO 20.07 | 20.14 | 1846 | 2072 | 10162 | 10328 | 70.15 | 118.03
802.11n(HT20) MIMO 24.59 287.74
5755 . 5705 |80211N(HT40) SISO 2030 | 19.82 | 18.71 | 2055 | 107.15 | 95.94 | 74.30 | 113.50
802.11n(HT40) MIMO 24.63 290.4
5775 | 802.11ac(VHT80) SISO | 19.93 | 1935 | 17.73 | 20.41 | 98.40 | 86.10 | 59.29 | 109.90
802.11ac(VHT80) MIMO 23.86 243.22
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5.2. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unique coupling to the intentional radiator shall
be considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes a internal antenna, with a maximum gain of:

Frequency ANT1 ANT2 ANT3 ANT4 Correlated Chains
Band Gain Gain Gain Gain Directional Gain
[MHZz] [dBi] [dBi] [dBi] [dBi] [dBi]

UNII 1

5150 - 5250 1.98 1.98 1.98 1.98 8.00
UNII 2A

5250 - 5350 1.97 1.97 1.97 1.97 7.99
UNII 2C

5470 - 5795 1.94 1.94 1.94 1.94 7.96
UNII 3

5795 - 5850 1.86 1.86 1.86 1.86 7.88

5.3.  List of test reduction and modes covering other modes:

The output power on covered modes is equal to or less than one referenced.

802.11a 1TX
802.11a [ e e
MIMO | 802.11a 4TX
SISO 802.11n HT20 1TX
802,110 HT20 oo e
MIMO | 802.11n HT20 4TX
SISO 802.11ac VHT20 1TX 802.11n HT20 1TX
802.11ac VHT20
MIMO | 802.11ac VHT20 4TX 802.11n HT20 4TX
SISO 802.11n HT40 1TX
802.11n HT40
MIMO | 802.11n HT40 4TX
SISO 802.11ac VHT40 1TX 802.11n HT40 1TX
802.11ac VHT40
MIMO | 802.11ac VHT40 4TX 802.11n HT40 4TX
SISO 802.11ac VHT80 1TX
802.11ac VHT80
MIMO | 802.11ac VHT80 4TX
SISO 802.11ac VHT160 1TX
802.11ac VHT160
MIMO | 802.11ac VHT160 4TX
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

For UNII-1, Radiated emission tests were performed with higher power than reported power.

For SISO, the fundamental of the EUT was investigated in three orthogonal orientations
X, Y and Z it was determined that X orientation was worst-case orientation; therefore, all final
radiated testing was performed with the EUT in X orientation.

For MIMO, the fundamental of the EUT was investigated in three orthogonal orientations X, Y
and Z it was determined that X orientation was worst-case orientation; therefore, all final
radiated testing was performed with the EUT in X orientation.

Worst-case selection criteria for test items :
- For the spurious emissions, all test mode were investigated, test result of 802.11a/n HT20
were worst case. so the test data for 802.11a/n HT20 mode were only reported in this test
report.

Based on the baseline scan, the worst-case data rates were:

802.11a mode: 6 Mbps 1Tx / 2Tx

802.11n HT20 mode: MCS0 1Tx / 2Tx
802.11n HT40 mode: MCSO0 1Tx / 2Tx
802.11ac VHT80 mode: MCSO0 1Tx / 2Tx
802.11ac VHT160 mode: MCSO0 1Tx / 2Tx
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5.5.

SUPPORT EQUIPMENT

DESCRIPTION OF TEST SETUP

Support Equipment List

Description Manufacturer Model Serial Number FCCID
Switching mode CHENZHOU F18L16-
Power Adaptor FRECOM 120150SPAU N/A N/A
P ELECTRONICS
/O CABLE
I/O Cable List
Cable No Port # of identical Connector | Cable Type Cable Remarks
ports Type Length (m)
1 DC Power 1 Pin Shielded 1.5m N/A
2 LAN 2 RJ-45 Shielded 2.0m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software exercised the EUT to enable NIl mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

Notebook
PC
Adaptor
Adaptor AC Main

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

g

Adaptor

AC Main

. Notebook

PC

AC Main Adaptor

WEnnanzE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 2022-08-19
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 2022-08-13
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 845 2022-08-13
Antenna, Horn, 18 GHz ETS 3115 00167211 2022-07-27
Antenna, Horn, 18 GHz ETS 3115 00161451 2022-08-15
Antenna, Horn, 18 GHz ETS 3117 00168724 2022-07-27
Antenna, Horn, 18 GHz ETS 3117 00168717 2022-08-15
Antenna, Horn, 40 GHz ETS 3116C 00166155 2022-08-04
Antenna, Horn, 40 GHz ETS 3116C 00168645 2021-10-02
Preamplifier ETS 3116C-PA 00168841 2021-08-06
Preamplifier, 1000 MHz Sonoma 310N 341282 2021-08-03
Preamplifier, 1000 MHz Sonoma 310N 351741 2021-08-03
Preamplifier, 1000 MHz Sonoma 310N 370599 2021-08-06
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1876511 2021-08-03
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1896138 2021-08-03
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 2029169 2021-08-04
Spectrum Analyzer, 44 GHz KEYSIGHT N9030B MY60070693 2021-09-15
Spectrum Analyzer, 44 GHz KEYSIGHT N9030B MY57143717 2022-01-13
* Spectrum Analyzer, 44 GHz KEYSIGHT N9030B MY57143652 2022-01-13
Spectrum Analyzer, 43.5 GHz R&S FSW43 104089 2021-08-06
Average Power Sensor Agilent/ HP U2000 MY54270007 2021-08-05
Power Sensor R&S NRP-Z91 102681 2021-08-05
Attenuator PASTERNACK PE7087-10 A001 2021-08-03
Attenuator PASTERNACK PE7087-10 A008 2021-08-03
Attenuator PASTERNACK PE7004-10 2 2021-08-04
Attenuator PASTERNACK PE7087-10 A009 2021-08-03
* Attenuator WEINSCHEL 54A-10 74560 2021-08-07
EMI Test Receive, 40 GHz R&S ESU40 100439 2021-08-03
EMI Test Receive, 40 GHz R&S ESU40 100457 2021-08-03
EMI Test Receive, 3 GHz R&S ESR3 101832 2021-08-03
EMI Test Receive, 3 GHz R&S ESR3 102592 2021-08-06
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 2021-08-03
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 2021-08-03
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 2021-08-04
High Pass Filter 3GHz Micro-Tronics HPM17543 010 2021-08-03
High Pass Filter 3GHz Micro-Tronics HPM17543 015 2021-08-03
High Pass Filter 3GHz Micro-Tronics HPM17543 020 2021-08-04
High Pass Filter 6GHz Micro-Tronics HPS17542 009 2021-08-03
High Pass Filter 6GHz Micro-Tronics HPS17542 016 2021-08-03
High Pass Filter 6GHz Micro-Tronics HPS17542 021 2021-08-04
LISN R&S ENV-216 101837 2021-08-06
LISN R&S ENV216 102478 2021-08-07
OPEN SWITCH AND CONTROL R&S 0OSP220 101437 N/A
Antenna, Loop, 9kHz-30MHz R&S HFH2-72 100418 2021-10-02
UL Software
Description Manufacturer Model Version
Radiated software UL UL EMC Ver 9.5
AC Line Conducted software R&S EMC32 Ver 10.60.10
AC Line Conducted software UL UL EMC Ver 9.5

Note: On August 5, only equipment marked with an asterisk(*) was used.
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DATE: AUG. 11, 2021

7. SUMMARY TABLE

FCC Part . . Test
Section Test Description Test Limit Condition Test Result
15.407(e) | 6dB Band width (5.8GHz) 500kHz PASS
15.407 TX Cond. Power 5.15-2.25, < 24dBm or PASS
@(2) 5.25-5.35 & 5.47-5.725 11+10Log(26dB BW)
15.407
(a)(3) TX Cond. Power 5.725-5.825 < 30dBm Condcuted PASS
15.407
PSD (5.2,5.3,5.5GHz <11dBm PASS
(a)(5) ( )
1(2)‘("5))7 PSD (5.8GHz) 30dBm per 500kHz PASS
15.207 (a) AC'Pc.)wer Line conducted Section 10 Power Line PASS
emissions Condcuted
15.407 (b) . . .
& 15.209 Radiated Spurious Emission < 54dBuV/m _ PASS
15 407 Radlated Refer to the UNII
\ Dynamic Frequency Selection N/A WLAN DFS Test report
(h(2) (No.: 13785976-E1)
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

8. MEASUREMENT METHODS

On-Time and Duty Cycle : KDB 789033 D02 v02r01, Section I1.B.

6dB Emission BW : KDB 789033 D02 v02r01, Section II.C.2.

26dB Emission BW : KDB 789033 D02 v02r01, Section II.C.1.

99% Occupied BW : KDB 789033 D02 v02r01, Section II.D.

Conducted Output Power : KDB 789033 D02 v02r01, Section II.E.3.b(Method PM-G)

Conducted Output Power for Straddle Channel (ch144/142/138 for 20/40/80MHz BW):

KDB 789033 D02 v02r01, Section Il.E.2.b(Method SA-1)

Power Spectral Density : KDB 789033 D02 v02r01, Section II.F.

Unwanted emissions in restricted bands : KDB 789033 D02 v02r01, Section 11.G.3 - 11.G.6.

Unwanted emissions in non-restricted bands : KDB 789033 D02 v02r01, Section 11.G.3 - I1.G.6.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2.
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9. REFERENCE MEASUREMENTS RESULTS
9.1. ONTIME AND DUTY CYCLE RESULTS

Mode On Time Period Duty_ Cycle X Duty Cycle X ICD:lcj)tr);ecgi(chlr?

[ms] [ms] [Linear] [%6] Factor[dB]
802.11a MIMO 2.973 3.002 0.990 99.03 -
802.11n(HT20) MIMO 2.972 3.002 0.990 99.00 -
802.11n(HT40) MIMO 2.972 3.001 0.990 99.03 -
802.11ac(VHT80) MIMO 3.389 3.419 0.991 99.12 -
802.11ac(VHT160) MIMO 2.193 2.222 0.987 98.69 -

Note. If the duty cycle is over 98%, compensation is not included in average measurement.

LIMITS
None; for reporting purposes only.

PROCEDURE
KDB 789033 D02 v02r01 Zero-Span Spectrum Analyzer Method.

9.2. DUTY CYCLE PLOTS
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9.3. 26dB & 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

Reference to 789033 D02 General UNII Test Procedures New Rules v02r01: The transmitter output is
connected to a spectrum analyzer with the RBW set to approximately 1% of EBW, the VBW >
RBW, peak detector and max hold.

RESULTS
- Please refer to the next page
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WORST CASE TEST PLOTS
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9.3.1.5.2 GHz BAND

5180 21.53 21.37 21.18 21.42
802.11a Mid 5220 28.84 26.65 22.71 22.69 21.18
High 5220 27.58 21.47 25.44 21.54
S Low 5180 23.03 21.52 21.52 21.49
UNII-1 H'I:20 Mld 5220 25.58 23.65 21.73 22.00 21.49
High 5240 26.19 25.99 22.53 22.16
802.11n Low 5190 39.83 39.92 39.82 39.93 3959
HT40 High 5230 40.00 42.64 39.74 39.59 '
802.11ac .
VHT80 Mid 5210 80.54 81.09 81.18 80.99 80.54
Low 5180 16.78 16.74 16.73 16.76
802.11a Mid 5220 16.99 16.87 16.85 16.84
High 5240 16.93 16.75 16.89 16.79
802.11n Low 5180 17.89 17.85 17.89 17.89
UNII-1 HT20 Mld 5220 18.05 18.01 17.93 17.97
High 5240 18.07 17.94 17.92 17.95
802.11n Low 5190 36.23 36.26 36.28 36.32
HT40 High 5230 26.36 36.36 36.36 36.31
802.11ac .
VHT80 Mid 5210 75.57 75.69 75.63 75.68

Notel. As a result of 99% bandwidth test, the bandwidth of UNII-1 does not interfere with UNII-2A.

UNII-1 802.11ac

& 2A VHT160 Mid 5250 163.60 164.40 163.80 162.70

UNII-1 802.11ac

& 2A VHT160 Mid 5250 153.79 153.92 154.22 153.86

Page 21 of 117

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

9.3.2. 5.3 GHz BAND

Center
Band Mode Channel | Freq. 26 dB BW [MH] LAl
[MHZ] | ANTL ANT2 ANT3 ANT4 [MHZ]
Llow | 5260 | 21.02 21.28 21.02 21.05
802.11a Mid 5300 | 21.40 21.33 20.88 21.23 20.88
High | 5320 | 2111 21.20 21.42 21.07
Low | 5260 | 21.65 21.57 21.48 21.62
UNII- 80H2T';(1J” Mid 5300 | 21.44 21.43 21.62 21.54 21.38
2A High | 5320 | 2154 21.63 21.38 21.67
802.11n Low | 5270 | 39.65 39.88 39.85 39.75 20.55
HT40 High | 5310 | 39.89 39.76 39.84 39.55 '
8%%? Mid 5290 | 80.88 81.20 81.03 81.11 80.88
Center 99% BW [MHz](Note2)
Band Mode Channel | Freq.
[MHZ] ANT1 ANT2 ANT3 ANT4
Low | 5260 16.75 17.80 16.68 16.76
802.11a Mid 5300 16.72 16.71 16.73 16.68
High | 5320 16.72 16.68 16.70 16.74
Low | 5260 17.90 17.94 17.93 17.91
UNII- S&ZT%” Mid | 5300 17.91 17.89 17.89 17.92
2A High 5320 17.90 17.82 17.86 17.88
802.11n Low | 5270 36.26 36.34 36.40 36.38
HT40 High | 5310 36.29 36.24 36.36 36.30
8%‘%30 Mid 5290 75.76 75.65 75.67 75.65

Note2. As a result of 99% bandwidth test, the bandwidth of UNII-2A does not interfere with UNII-1.
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9.3.3.5.5 GHz BAND

Low | 5500 | 21.28 21.43 21.04 21.26
802.11a | Mid | 5600 | 23.45 21.09 21.12 21.02 20.96
High | 5700 | 21.34 21.02 20.96 20.98
Low | 5500 | 21.56 21.34 21.59 21.42
Nt | veset | Mid | 5600 | 2395 | 2144 | 2135 | 2156 | 2134
e High | 5700 | 21.37 21.41 21.50 21.39
Low | 5510 | 39.80 39.88 39.47 39.80
BOHZT%” Mid | 5590 | 40.15 4254 39.88 39.66 39.47
High | 5670 | 39.63 39.79 39.62 40.29
g02.11ac | Low | 5530 | 8132 81.05 81.37 81.70 50,62
VHT80 | “High | 5610 | 83.17 81.77 80.82 81.20 :
Low | 5500 16.74 16.68 16.69 16.73
802.11a | Mid | 5600 16.87 16.73 16.70 16.72
High | 5700 16.68 16.74 16.70 16.65
Low | 5500 17.82 17.90 17.87 17.88
ONIL BOHZT';})” Mid | 5600 17.89 17.87 17.86 17.85
oC High | 5700 17.86 17.89 17.91 17.85
Low | 5510 36.33 36.31 36.27 36.34
8°H2T'£1,ré” Mid | 5590 36.34 36.33 36.28 36.23
High | 5670 36.31 36.34 36.33 36.29
802.11ac | Low | 5530 75.63 75.76 75.65 75.66
VHT80 | High | 5610 75.88 75.79 75.62 75.67

802.11ac .
UNII-2C VHT160 Mid 5570 163.70 164.60 163.50 163.60

802.11ac .
UNII-2C VHT160 Mid 5570 154.20 154.17 153.86 153.94
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9.3.4. STRADDLE CHANNEL

802.11a 5720 15.67 5.61 15.64 5.38 15.69 5.60 15.59 5.54

802.11n

Straddle HT20
Channel | gp2.11n

HT40

802.11ac
VHT80

5720 15.81 5.60 15.81 5.79 15.68 5.64 15.75 5.72

5710 34.91 5.02 35.15 4.90 34.85 4.98 34.92 4.80

5690 75.32 5.28 75.40 5.54 75.67 5.43 75.78 5.86
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10. ANTENNA PORT TEST RESULTS
10.1. 6dB & 99% BANDWIDTH

LIMITS

FCC 8§815.407
The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to 789033 D02 General UNII Test Procedures New Rules v02r01: The transmitter
output is connected to a spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW,
peak detector and max hold.

RESULTS
- Please refer to the next page
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WORST CASE TEST PLOTS
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REPORT NO: 4789901731-FR3V2
FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

10.1.2. 5.8 GHz BAND
Center 6 dB BW [MHZz] Worst | Minimum
Band Mode | Channel | Freq. Limit
MHZz] | ANTL | ANT2 | ANT3 | ANT4 | [MHZ] | 1y
Low 5745 16.39 16.41 16.44 16.41
802.11a Mid 5785 16.38 16.38 16.38 16.51 16.38
High 5825 16.41 16.39 16.42 16.38
- Low 5745 17.60 17.62 17.62 17.63
A1n :
Mid 5785 17.61 17.61 17.62 17.61 17.60
UNII-3 | HT20 - 05
High 5825 17.61 17.61 17.64 17.65
802.11n Low 5755 36.43 36.39 36.40 36.43
. 36.36
HT40 High 5795 | 36.36 | 36.44 | 36.37 | 36.40
802.11ac :
VHT80 Mid 5775 76.38 73.35 76.08 75.85 73.35
Center 99% BW [MHz] Minimum
Band Mode | Channel | Freq. Limit
MHz] | ANTL ANT2 ANT3 ANT4 [MHZ]
Low 5745 16.55 16.57 16.56 16.56
802.11a Mid 5785 16.53 16.56 16.68 16.55
High 5825 16.59 16.56 17.06 16.55
Low 5745 17.79 17.79 17.78 17.75
0P ) Mid 5785 17.72 17.76 17.86 17.76
UNII-3 HT20 : : : : : -
High 5825 17.75 17.74 18.18 17.76
802.11n Low 5755 36.26 36.24 36.31 36.24
HT40 High 5795 36.27 36.25 36.43 36.24
802.11ac :
VHT80 Mid 5775 75.77 75.66 75.82 75.66
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

10.2. OUTPUT POWER AND PPSD

LIMITS
FCC §15.407 (a) (1) (2) (3)

FCC

For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater
than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum power
spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed 1 W. In addition, the maximum power spectral density shall not
exceed 30 dBm in any 500-kHz band.

TEST PROCEDURE
KDB 789033 Method PM is used for output power.

KDB 789033 Method SA-2 is used for only power of straddle Ch. and PPSD. RBW set to
1MHz(500kHz for the band 5.725-5.85 GHz, the VBW >= 3 x RBW, RMS detector and trace

averaging). Band power function used for power and peak marker value of the spectrum is used
for PSD.

DIRECTIONAL ANTENNA GAIN

For OUTPUT POWER and PSD: The TX chains are correlated and the antenna gains are
unequal among the chains. The directional gain is:

Frequency ANT1 ANT2 ANT3 ANT4 Directional Gain Directional Gain
Band Gain Gain Gain Gain for Output Power for PSD
[MHZ] [dBi] [dBi] [dBi] [dBI] [dBI] [dBi]
UNII 1

5150 - 5250 1.98 1.98 1.98 1.98 1.98 8.00

UNII 2A
5250 - 5350 1.97 1.97 1.97 1.97 1.97 7.99
UNII 2C

5470 - 5725 1.94 1.94 1.94 1.94 1.94 7.96

UNII 3
5795 - 5850 1.86 1.86 1.86 1.86 1.86 7.88
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

10.2.1. 1Tx MODE IN THE 5.2 GHz BAND

Bandwidth and Antenna Gain, Limits

Low 5180
802.11a | Mid 5220 21.18 24 11
High 5240
s02.11 Low 5180
. n .
o | Mid 5220 21.49 24 11
High 5240 1.98 1.98
802.11n | Low 5190
. 11
HT40 High 5230 39.59 24
802.11ac )
ViiT80 Mid 5210 80.54 24 11
UNII-1 | 802.11ac .
2 on | viTico | Mid 5250 162.70 24 11
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

Output Power Results

Center Average Power [dBm o
Band Mode | Channel | Freq. J [ ] Povséeé s
[MHZ] | ANT1 ANT2 ANT3 ANT4 [dBm]
Low 5180 20.99 19.37 20.48 18.07
802.11a Mid 5220 21.87 20.60 21.97 20.74 23.98
High 5240 21.75 20.14 21.95 20.36
Low 5180 21.02 19.04 20.37 18.04
802.11n Mid 5220 21.56 20.54 21.59 20.44 23.98
UNII-1 | HT20 ; ' ; ; '
High 5240 21.60 20.66 21.42 20.61
802.11n Low 5190 18.19 15.47 17.34 14.95
: : 23.98
HT40 High 5230 19.96 20.04 19.97 20.09
802.11ac .
Y Mid 5210 17.77 15.20 16.12 14.84 23.98
UNII-1 | 802.11ac .
200 | veoen Mid 5250 17.38 15.11 15.95 14.74 23.98

* Calculation of Output Power : Average Power = Meas Power + Duty CF[dB]

PPSD Results

Center PPSD

Band | Mode |Channel | Freq. [dBm/MHz]
[MHZz] ANT1 ANT?2 ANT3 ANT4

Low | 5180 | 10.210 | 8.508 9.535 6.684
802.11a | Mid | 5220 | 10.744 | 9.401 9.368 8.901 11
High | 5240 | 10.794 | 8.708 9.308 8.980
Low | 5180 | 9.769 7.935 9.329 6.757
Mid | 5220 | 9.947 8.935 8.640 8.507 11
High | 5240 | 9.977 9.063 8.597 8.741
802.11n | Llow | 5190 | 4.239 1601 | 3371 0.790

PPSD Limit
[dBm/MHZ]

802.11n
UNII-1 HT20

11
HT40 High 5230 5.921 5.835 4.498 5.058
802.11ac .
VhTeo Mid 5210 | 0.838 -1.601 | -0.860 | -2.390 11
UNIFISIS02 T acy | . 5250 | -3.180 | -4.779 | -4.813 | -5.766 11

& 2A | VHT160
* Calculation of PPSD result : PPSD = Meas PPSD + Duty CF [dB]
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

10.2.2. 1Tx MODE IN THE 5.3 GHz BAND

Bandwidth and Antenna Gain, Limits

Low 5260
802.11a Mid 5300 21.18 24 11
High 5320
802.11n Low 5260
UNII- H'I:20 N.“d 5300 21.49 1.97 1.97 24 11
2A High 5320
802.11n Low 5270
HT40 High 5310 39.59 24 11
802.11ac .
VHT80 Mid 5290 80.54 24 11
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REPORT NO: 4789901731-FR3V2
FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

Output Power Results

Center Average Power [dBm -
Band Mode | Channel | Freq. J [ ] O L
[MHz] | ANTL ANT2 ANT3 ANT4 [dBm]
Low 5260 19.49 19.59 19.58 19.46
802.11a Mid 5300 19.58 19.60 19.44 19.50 23.98
High 5320 19.55 19.05 18.51 18.77
Low 5260 19.96 19.93 20.05 20.00
UNII- SOHZT;'én Mid 5300 20.02 20.12 19.90 20.09 23.98
2 High 5320 19.51 19.05 18.56 18.70
802.11n | Low | 5270 | 18.94 19.02 18.89 19.11
: 23.98
HT40 High 5310 18.53 15.94 17.65 18.45
802.11ac .
VHT80 Mid 5290 17.90 15.41 17.44 18.07 23.98
* Calculation of Output Power : Average Power = Meas Power + Duty CF[dB]
PPSD Results
Center PPSD o
Band Mode | Channel | Freq. [dBm/MHzZ] FdPBS‘rEI)/lI\_/IIITzI]t
[MHZ] ANT1 ANT2 ANT3 ANT4
Low 5260 8.400 8.384 8.524 8.275
802.11a Mid 5300 8.194 8.220 8.265 8.348 11
High 5320 7.996 7.639 7.038 7.612
Low 5260 8.449 8.531 8.488 8.519
802.11n .
UNII- HT20 Mid 5300 8.589 8.571 8.249 8.522 11
2A High 5320 8.120 7.039 6.875 7.197
802.11n Low 5270 4.575 4.661 3.893 4.504 1
HT40 High 5310 | 4.019 1.318 3.022 3.775
802.11ac .
VHT80 Mid 5290 0.346 -2.018 -0.198 0.700 11

* Calculation of PPSD result : PPSD = Meas PPSD + Duty CF [dB]
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

10.2.3. 1Tx MODE IN THE 5.5 GHz BAND

Bandwidth and Antenna Gain, Limits

Low 5500
802.11a | Mid 5600 21.18 24 11
High 5700
Low 5500
802.11n 1~y 5600 21.49 24 11
UNI- | HT20 .
oC High 5700
Low 5510 104 | 194
802.11n | High 5590 39.59 24 11
High 5670
802.11ac | Low 5530
VHT80 | High 5610 80.54 24 1
UNII- | 802.11ac .
Pl I iesvincll IV 5570 162.7 24 11
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

Output Power Results

Center Average Power [dBm o
Band Mode | Channel | Freq. J [ ] Povséeé s
[MHZ] | ANT1 ANT2 ANT3 ANT4 [dBm]
Low 5500 18.38 18.13 18.78 16.67
802.11a Mid 5600 19.46 17.68 18.14 15.24 23.98
High 5700 18.40 17.65 15.16 17.35
Low 5500 18.35 18.03 18.78 16.97
802.11n :
o Mid 5600 18.75 17.52 18.48 15.06 23.98
UNIL- High 5700 17.52 17.12 14.63 16.30
2C Low 5510 16.73 15.71 16.21 16.45
0020 | Mid | 5500 | 1849 | 1845 | 1840 | 1639 23.98
High 5670 18.70 18.26 17.76 18.89
802.11ac Low 5530 15.90 15.22 15.65 14.91 9398
VHT80 High 5610 18.25 17.74 17.61 14.84 '
802.11ac .
VoG Mid 5570 15.75 15.19 15.56 14.70 23.98

* Calculation of Output Power : Average Power = Meas Power + Duty CF[dB]

PPSD Results

Center PPSD

Band | Mode |Channel | Freq. [dBm/MHz]
[MHZz] ANT1 ANT?2 ANT3 ANT4

Low 5500 6.940 5.985 7.160 7.585
802.11a Mid 5600 8.393 6.961 6.949 4.376 11
High 5700 7.495 6.643 4.204 6.668
Low 5500 6.714 5.537 6.837 5.305

PPSD Limit
[dBm/MHZ]

802.11n :
HT20 Mid 5600 7.899 6.192 7.199 3.728 11
UNII- High 5700 6.587 5.872 3.234 5.176
2C Low 5510 1.606 0.426 1.097 1.452
802.11n Mid 5590 4.057 4.114 4.121 2.153 11
HT40 : : : :

High 5670 4.745 4.093 3.549 4.589
802.11ac Low 5530 -2.044 -2.742 -2.032 -2.666

11
VHT80 High 5610 | 0.822 1.085 1.954 -2.423
802.11ac .

VG Mid 5570 | -5.606 | -5.828 | -5.801 | -6.944 11

* Calculation of PPSD result : PPSD = Meas PPSD + Duty CF [dB]
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

10.2.4. 1Tx MODE IN THE 5.8 GHz BAND

Bandwidth and Antenna Gain, Limits

Output Power Results

Low 5745 18.51 19.46 18.03 20.72

802.11a Mid 5785 19.32 20.18 18.23 20.61

High 5825 20.21 20.10 18.23 20.15

Low 5745 19.75 19.78 18.05 20.64

802.11n Mid 5785 19.27 20.14 18.17 20.72

UNI-3 | HT20 : : : : : 30

High 5825 20.07 19.87 18.46 20.22

802.11n Low 5755 19.57 19.82 18.52 20.55

HT40 High 5795 20.30 19.70 18.71 20.34
802.11ac .

VHTS0 Mid 5775 19.93 19.35 17.73 20.41

* Calculation of Output Power : Average Power = Meas Power + Duty CF[dB]

PPSD Results

Low 5745 4.932 5.785 4.206 7.237

802.11a Mid 5785 5.715 6.675 4.376 7.497

High 5825 6.654 6.060 4.399 7.345

502 Low 5745 6.310 6.139 4.090 7.353
A1n :

UNII-3 HT20 Mid 5785 5.159 6.223 4.239 7.233 30

High 5825 6.331 6.364 4.620 7.248

802.11n Low 5755 3.073 3.302 1.948 4.109

HT40 High 5795 3.314 3.202 2.006 4.363
802.11ac .

VHT80 Mid 5775 0.392 -0.120 -1.688 1.367

* Calculation of PPSD result : PPSD = Meas PPSD + Duty CF [dB]
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REPORT NO: 4789901731-FR3V2

FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

10.2.5.

1Tx Mode Straddle channel IN THE 5.5 GHz BAND

Bandwidth and Antenna Gain, Limits

Output Power Results

802.11a | Straddle 5720 2118 24 11
802.11n | o - idle 5720 21.49 24 11
UNI- | HT20
o 194 | 1.04
802.11n | Straddle 5710 39.59 24 11
802.11ac
Vet | straddie 5690 80.54 24 11

802.11a | Straddle 5720 17.21 16.59 16.04 16.34 23.98
S%Z.I.%én Straddle 5720 16.62 16.06 16.05 15.28 23.98
UNII-2C
8|(3|2T}1$n Straddle 5710 19.10 18.23 17.66 18.47 23.98
802.11ac
VHT80 Straddle 5690 18.86 18.66 16.70 19.18 23.98

* Calculation of Output Power : Average Power = Meas Power + Duty CF[dB]

PPSD Results

802.11a | Straddle | 5720 | 7.718 | 6737 | 6.064 | 6.739
B022" | straddle | 5720 | 6688 | 6268 | 6234 | 5531

Unll2e 02 " | swaddle | 5710 | 5520 | 4774 | 3827 | 4677 1
S0n1i8¢ | Straddle | 5690 | 2454 | 2209 | 0109 | 2835

* Calculation of PPSD result : PPSD = Meas PPSD + Duty CF

Page 36 of 117

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4789901731-FR3V2

FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

10.2.6.

1Tx Mode Straddle channel IN THE 5.8 GHz BAND

Bandwidth and Antenna Gain, Limits

Output Power Results

802.11a | Straddle | 5720 10.65 9.87 9.79 10.16
8°H2T';$" Straddle | 5720 1053 | 1014 | 10.38 9.63
UNII-2C 802.11n 30
e | straddle | 5710 8.62 7.32 7.41 8.13
802.11ac
Veiea | straddie | 5690 473 3.05 2.09 5.08

* Calculation of Output Power : Average Power = Meas Power + Duty CF[dB]

PPSD Results

802.11a | Straddle | 5720 | 3.815 | 3.157 | 2951 | 3.520
B0% " | straddie | 5720 | 2847 | 2612 | 2813 | 2218

Unil-2¢ 80% 3" | straddle | 5710 | 0766 | 0275 | -0.108 | 0.846 H
Ovrimea | straddle | 5690 | -3480 | -3.789 | 5573 | -2.475

* Calculation of PPSD result : PPSD = Meas PPSD + Duty CF
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

10.2.7. 4Tx MODE IN THE 5.2 GHz BAND

Bandwidth and Antenna Gain, Limits

Low 5180
802.11a Mid 5220 23.98 9
High 5240
802.11n Low 5180
UNII-1 - M|d 5220 23.98 9
802.11 Tlgh gigg 1.98 8.00
.11ln ow
HT40 High 5230 23.98 9
802.11ac .
VTG Mid 5210 23.98 9
UNII-1 802.11ac .
%o Ve Mid 5250 23.98 9
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

Output Power Results

Center Average Power [dBm] Corr'd Power
Band Mode | Channel | Freq. Power Limit
[MHz] | ANT1 ANT2 ANT3 ANT4 [dBm] [dBm]
Low 5180 13.28 12.35 9.06 13.64 18.43
802.11a Mid 5220 13.40 12.23 8.83 14.06 18.55 23.98
High 5240 13.41 12.31 9.15 13.89 18.55
Low 5180 13.56 13.26 9.41 13.97 18.90
Mid 5220 13.71 12.68 9.43 14.37 18.93 23.98
High 5240 13.78 12.92 9.55 14.30 19.00
802.11n | Low 5190 | 14.90 | 14.01 | 14.75 | 1453 20.58
HT40 High 5230 | 14.61 | 14.04 | 14.95 | 15.89 20.95

802.11ac
VHT80

UNII-1 | 802.11ac
& 2A | VHT160

* Calculation of Output Power : Average Power = Meas Power + Duty CF[dB]
Corr'd Power
= Antl Average Power + Ant2 Average Power + Ant3 Average Power + Ant4 Average Power

802.11n
UNII-1 HT20

23.98

Mid 5210 13.80 13.11 14.05 14.35 19.87 23.98

Mid 5250 13.97 13.68 12.90 14.60 19.85 23.98

PPSD Results

Center Meas PPSD Totalll PPSD
Band Mode | Channel | Freq. [dBrAiz] gggg Limit
[MHz] | ANT1 | ANT2 | ANT3 | ANT4 [dBm/MHZ] [dBm/MHZz]
Low 5180 | 2.253 | 2.065 | -1.239 | 3.550 8.000
802.11a Mid 5220 | 2.732 | 1.350 | -1.735 | 4.086 8.110 9

High | 5240 | 2.685 | 1.672 | -1.453 | 4314 | 8290
Low | 5180 | 2574 | 2.375 | -0.714 | 3.305 | 8.150
Mid | 5220 | 2.425 | 1.888 | -0.871 | 4.032 | 8.220 9
High | 5240 | 2.708 | 2.086 | -0.937 | 3.857 | 8270
802.11n | Low | 5190 | 0.730 | 0.260 | 1.542 | 1.551 | 7.080

802.11n
UNII-1 HT20

9
HT40 High 5230 | 0.699 | 0.035 | 0.734 | 2.296 7.040
802.11ac .
= Mid 5210 | -3.123 | -3.752 | -2.188 | -1.801 3.370 9
UNII-1 1 802.11ac | ., 5250 | -5.361 | -5.223 | -5.978 | -4.499 0.790 9

& 2A | VHT160

* Calculation of PPSD result :
Corr'd PPSD = Antl PPSD + Ant2 PPSD + Ant3 PPSD + Ant4 PPSD + Duty CF [dB]
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FCC ID: 2AXCW-AP6700

10.2.8. 4Tx MODE IN THE 5.3 GHz BAND

Bandwidth and Antenna Gain, Limits

Low 5260
802.11a Mid 5300 21.18 23.98 9.01
High 5320
802.11n Low 5260
UNII- W M|d 5300 21.49 197 709 23.98 9.01
2A High 5320
802.11n Low 5270
s High £310 39.59 23.98 9.01
802.11ac .
VTR Mid 5290 80.54 23.98 9.01
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FCC ID: 2AXCW-AP6700

Output Power Results

Band Mode | Channel (f:err;;e.r Average Power [dBm] Igg\xcledr Em?r
[MHz] | ANT1 ANT2 ANT3 ANT4 [dBm] [dBm]
Low 5260 | 13.45 | 13.22 | 13.22 | 14.19 19.56
802.11a Mid 5300 | 14.06 | 13.55 | 13.32 | 13.80 19.71 23.98
High 5320 | 13.52 | 13.08 | 12.71 | 13.04 19.12
Low 5260 | 14.31 | 13.89 | 13.78 | 14.76 20.22

UNII- SOHZT'%” Mid 5300 | 14.45 | 13.94 | 1358 | 14.26 20.09 23.98
2A High 5320 | 14.40 | 14.08 | 1359 | 13.92 20.03
802.11n Low 5270 | 16.27 | 1579 | 1575 | 16.77 22.19
HT40 High 5310 | 14.87 | 14.49 | 1457 | 14.85 20.72

802.11ac
VHT80

* Calculation of Output Power : Average Power = Meas Power + Duty CF[dB]
Corr'd Power
= Antl Average Power + Ant2 Average Power + Ant3 Average Power + Ant4 Average Power

23.98

Mid 5290 14.54 13.86 13.69 14.34 20.14 23.98

PPSD Results

comer | Ve eren T | eeso
Band Mode | Channel | Freq. PPSD Limit
[MHZ] | ANTL | ANT2 | ANT3 | ANT4 | (oo onn o | [dBmIMHZ]
Low 5260 | 2.720 | 2.121 | 2.657 | 3.760 8.88
802.11a Mid 5300 | 2.670 | 2.505 | 2.886 | 3.337 8.88 9.01
High 5320 | 2.034 | 2.087 | 2.537 | 2.436 8.30
Low 5260 | 2.554 | 2.523 | 2.711 | 3.522 8.87
UNII- 8&%3” Mid 5300 | 2.574 | 2.386 | 2.139 | 3.015 8.56 9.01
2A High 5320 | 2.921 | 2.790 | 2.452 | 2.991 8.81
802.11n Low 5270 | 1.716 | 1.739 | 1.674 | 2.910 8.06 001
HT40 High 5310 | 0.406 | 0.500 | 0.292 | 1.039 6.59
S0n118¢ | Mid | 5200 | -3.255 | -3439 | 3303 | -2.245 | 299 9.01

* Calculation of PPSD result :
Corr'd PPSD = Antl PPSD + Ant2 PPSD + Ant3 PPSD + Ant4 PPSD + Duty CF [dB]
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10.2.9. 4Tx MODE IN THE 5.5 GHz BAND

Bandwidth and Antenna Gain, Limits

Low 5500
802.11a | Mid 5600 21.18 23.98 9.04
High 5700
Low 5500
BOZINN ) i 5600 21.49 23.98 9.04
UNI- | HT20 .
2C ngh 5700
Low 5510 194 | 7.96
802.11n | High 5590 39.59 23.08 9.04
High 5670
802.11ac | Low 5530
i | Seo 80.54 23.08 9.04
UNII- | 802.11ac .
e | SoEe ] i 5570 162.7 23.08 9.04
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Output Power Results

Center Average Power [dBm] Corr'd | Power
Band Mode | Channel | Freq. Power Limit

[MHz] ANT1 ANT2 ANT3 ANT4 [dBm] [dBm]
Low 5500 12.99 12.46 13.27 13.90 19.21
802.11a Mid 5600 13.05 12.78 12.47 14.37 19.25 23.98

High 5700 12.86 12.61 10.18 14.05 18.66

Low 5500 13.43 13.07 13.67 14.22 19.64

92200 | Mid | 5600 | 1303 | 1320 | 1325 | 1401 | 1941 | 23.98
NI High | 5700 | 13.20 | 1221 | 1049 | 1446 | 18.84
2C Low | 5510 | 1360 | 13.25 | 14.34 | 1475 | 20.05

80220 | Mid | 5500 | 1458 | 1406 | 14.38 | 1617 | 2092 | 2398

High 5670 15.96 15.88 13.30 16.97 21.74
802.11ac Low 5530 13.80 13.82 14.75 15.08 20.42 23.98

VHT80 High 5610 | 15.66 | 1577 | 15.14 | 16.67 21.87 23.98
802.11ac
VHT160
* Calculation of Output Power : Average Power = Meas Power + Duty CF[dB]

Corr'd Power
= Antl Average Power + Ant2 Average Power + Ant3 Average Power + Ant4 Average Power

Mid 5570 13.98 13.93 14.03 15.32 20.38 23.98

PPSD Results

coner | e T | eeso
Band Mode | Channel | Freq. PPSD Limit
[MHz] | ANT1 | ANT2 | ANT3 | ANT4 [dBm/MHz] [dBm/MHz]
Low 5500 1.829 | 1.785 | 2.356 | 3.355 8.40
802.11a Mid 5600 1.909 | 1.708 | 3.052 | 3.846 8.74 9.04
High 5700 2.210 | 1.737 | 2.782 | 2.695 8.40
Low 5500 1.684 | 1.620 | 2.505 | 2.946 8.25
Son.I_%én Mid 5600 1972 | 1.819 | 2.845 | 2.982 8.46 9.04
UNII- High 5700 2.299 | 1.922 | 2.700 | 3.009 8.52
2C Low 5510 1.557 | 1.308 | 2.611 | 3.329 8.30
80H2.|_‘1u1)n Mid 5590 1.672 | 1.798 | 2.438 | 3.597 8.47 9.04
High 5670 2.098 | 2.000 | 2.565 | 2.726 8.38
802.11ac | Low | 5530 | 0.943 | 0.102 | 1.264 | 1.765 7.08 004
VHT80 High 5610 | -1.221 | -1.608 | -1.000 | -0.840 4.86
Ei%'Tlllg‘oc Mid 5570 | -6.790 | -6.626 | -5.969 | -5.269 -0.10 9.04

* Calculation of PPSD result :
Corr'd PPSD = Antl PPSD + Ant2 PPSD + Ant3 PPSD + Ant4 PPSD + Duty CF [dB]
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FCC ID: 2AXCW-AP6700

10.2.10. 4Tx MODE IN THE 5.8 GHz BAND

Bandwidth and Antenna Gain, Limits

Output Power Results

Low 5745 17.71 17.07 17.84 18.04 23.70

802.11a Mid 5785 | 18.01 | 17.65 | 14.87 | 18.86 23.60 30
High 5825 | 1854 | 17.71 | 1465 | 18.35 23.58
Low 5745 | 18.01 | 16.46 | 15.07 | 18.01 23.07
Mid 5785 | 18.46 | 17.64 | 15.78 | 19.47 24.06 30
High 5825 | 18.96 | 18.34 | 16.19 | 19.96 24.59
802.11n Low 5755 | 19.47 | 18.81 | 16.38 | 19.17 24.63

802.11n
UNII-3 HT20

30
HT40 High 5795 18.76 18.61 15.97 18.94 24.24
802.11ac .
VHT80 Mid 5775 18.68 18.04 15.56 18.44 23.86 30

* Calculation of Output Power : Average Power = Meas Power + Duty CF[dB]
Corr'd Power
= Antl Average Power + Ant2 Average Power + Ant3 Average Power + Ant4 Average Power

PPSD Results

Low | 5745 | 5163 | 4.602 | 2.249 | 6.158 10.78
802.11a | Mid | 5785 | 5204 | 4552 | 1.834 | 6.365 10.80 30
High | 5825 | 4.306 | 4.700 | 2.213 | 5.889 10.49
Low | 5745 | 4371 | 3.310 | 2.856 | 5830 10.27
UNII- 8°H2T';(1)“ Mid | 5785 | 5130 | 4711 | 3.305 | 6.926 11.23 30
3 High | 5825 | 5.863 | 5272 | 3.260 | 6.853 11.52
802.11n Low 5755 2.891 2.822 1.111 4.564 9.04 30
HT40 | High | 5795 | 3.025 | 2.780 | 0.927 | 4.370 8.96
8%'%’6“: Mid | 5775 | -0.153 | -0.559 | -3.002 | 1.102 5.60 30

* Calculation of PPSD result :
Corr'd PPSD = Antl PPSD + Ant2 PPSD + Ant3 PPSD + Ant4 PPSD + Duty CF [dB]
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DATE: AUG. 11, 2021

10.2.11.

4Tx Mode Straddle channel IN THE 5.5 GHz BAND
Bandwidth and Antenna Gain, Limits

UNII-
2C

1.94

Qutput Power Results

UNII-
2C

802.11a | Straddle 5720 21.18
802.11n
HT20 Straddle 5720 21.49
802.11n | Straddle 5710 39.59
802.11ac
VHT80 Straddle 5690 80.54

7.96

23.98 9.04
23.98 9.04
23.98 9.04
23.98 9.04

802.11a | Straddle | 5720 12.08 11.74 9.15 12.65 17.61 23.98
BOHZ.I_%én Straddle | 5720 12.57 11.38 9.84 13.31 17.98 23.98
BOHZ.I_ién Straddle | 5710 16.49 16.12 13.36 16.96 21.95 23.98
802.11ac

VHT80 Straddle | 5690 14.62 14.74 12.01 15.52 20.42 23.98

* Calculation of Output Power : Total Corr'd Power = Meas Power(ANT1 + ANT2 + ANT3 + ANT4) + Duty CF [dB]

PPSD Results

UNII-
2C

802.11a | Straddle | 5720 | 3.291 | 1.760 | -0.955 | 3.468 8.23
S&ZT%” Straddle | 5720 | 3.645 | 1.344 | 0.432 | 3.774 8.55
SOHZT'}Kl)” Straddle | 5710 | 3.294 | 2.301 | -0.229 | 3.209 8.37
802.11ac

Uz oC | Straddie | 5690 | -1582 | -1.538 | -4.144 | -0.772 418

11.00

* Calculation of PPSD result : Corr'd PPSD = Meas PPSD(ANT1 + ANT2 + ANT3 + ANT4) + Duty CF
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DATE: AUG. 11, 2021

10.2.12.

4Tx Mode Straddle channel IN THE 5.8 GHz BAND

Bandwidth and Antenna Gain, Limits

Output Power Results

802.11a | Straddle | 5720 | 597 | 445 | 3.95 7.02 11.54
802.11n | o oidle | 5720 | 6.49 545 | 415 773 1217
Uil LBz
3 | 802.11n 30
Straddle | 5710 | 592 | 500 | 275 6.73 11.36
HT40
802.11ac
UeiaC | straddie | 5690 | 0.44 | -052 | 332 | 118 576

* Calculation of Output Power : Total Corr'd Power = Meas Power(ANT1 + ANT2 + ANT3 + ANT4) + Duty CF [dB]

PPSD Results

802.11a | Straddle | 5720 | -1.860 | -2.185 | -3.367 | -0.057 |  4.32
802.11n | o oddle | 5720 | -0.451 | -1.853 | -3.632 | 0.878 5.07
3 | 802.11n 30
027" | Straddle | 5710 | -1711 | -2.196 | -4.437 | 0397 |  4.07
802.11ac
92113 | Straddle | 5690 | -7.350 | 8.075 | -10.513 | -5.643 | 154

* Calculation of PPSD result : Corr'd PPSD = Meas PPSD(ANT1 + ANT2 + ANT3 + ANT4) + Duty CF
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10.2.13.

UNII-1 & 2A (ATX)

OUTPUT POWER AND PPSD PLOTS(WORST CASE)

802.11a/ ANT1/ 5240 MHz

802.11a/ ANT3 /5260 MHz
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802.11ac VHT80/ANT1 /5210 MHz
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UNII-2C (1TX)
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REPORT NO: 4789901731-FR3V2
FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

UNII-3 (1TX)

802.11a/ ANT4 / 5785 MHz

Specium Analyzer 1 +
Swept Sh v T+

802.11n HT20 / ANT4 / 5745 MHz

—— =
Swept SA e T+

RV GH [ o e a0 s 55— i s oy P PS5 5 2 RSN o i o o0 i s i S o T PR S e
kS B e e D or ™ [y o L Kl i kR il e T

T g Ao Freq Ref: Int (S} IF Cain: Low Trig: Fres Run N ’ * laign: o Freq Ref Int (S) IF Gain: Low Trig. Fres Run e
1 spactm Mkr1 5.786 36 GHZ| 1 Spectnam Mkr1 5.747 32 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 7.497 dBm)| Scale/Div 10 dB Ref Level 20.00 dBm 7.353 dBm|
Log ¥ Log A
canersTssan e i 815 T spnsocous | |comers7ise0arz idoo W L8 WHE T
#Ras BW 510 kHz Sweep 1.00 ms (1001 pis), [#Res B 510 kHz Sweep 1.00 ms (1001 pts).

Jun 17, 2021 - EYd Jun 17, 2021 - [ |

o9 el ? B ot [ B % w0 C Ol ? oda| [ B (24

- 802.11n HT40/ ANT4 / 5795 MHz
e |+

ipuZ G0 Amen 30 dR PO Tast

g Types Power (RMS)[| 3
AvglHold: 100160 .

- 802.11ac VHT80/ ANT4 / 5775 MHz
e T+

ingat Z 50 0

Al pren ctions: On Preamg: OF te: Off R re (Corections: On Preamp; Cf Cata: Off Avg|Hold: 100100
{Agr. Auto Freq Ref. Int () IF Gain: Low Trig: Frae Run Align: Auto Freq Ref Int (51 IF Gain: Low Trig: Fres Run

- NFE. Adaplive Sin Track. O AN N - NFE. Adaplive Sig Track OF A

1 Spactrm v MKr1 5.799 88 GHz| 1 Specinam ) MKr1 5.787 16 GHz|

Scale/Div 10 dB Ref Level 20.00 dBm 4.363 dBm| Scale/Div 10 dB Ref Level 20.00 dBm 1.367 dBm|

Log Log

Center 5.79500 GHZ #Video BW 1.5 MHZ" Span 90.00 MHz Cinter 5.77500 GHz #Video BW 1.5 MHZ' ‘Span 160.0 MHZ

#Res BW 510 kHz Sweep 1.00 ms (1001 pts) #Res BW 510 kHz Sweaep 1,00 ms (1001 pts);
Jun 17, 2021 - Ly Jun 17, 2021 - [

w9 el ? RN C IRl a5+ - B
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REPORT NO: 4789901731-FR3V2 DATE: AUG. 11, 2021
FCC ID: 2AXCW-AP6700

UNII-1 & 2A (4TX)

802.11a/ ANT1 /5240 MHz 802.11a/ ANT2 / 5240 MHz

Spectrum Analyzer 1 Specirum Anatyzer 1
Swept 9A T+ Swept A [+
KEYSIGHT Inout i InpulZ GO0 [Atten 30dB [PNO'Best Wk vg Type Power (RMS) 0 o KEYSIGHT [input i InputZ GO0 Aten S0 PO BestWide Aug Type Power RMSI[ 1 1 5
BT o Comections. On  Preamp O Cale: OF AvglHold 0010 . ALT  ope Coractions: On  Freamg: OF te: Of Al 100100
Ao At Freq Ref. Int (S} IF Gain. Low Trig. Free Run e Aban. At Freq Ref. Int (S} IF Gain. Low Tiig. Frea Run e
- NFE. Adaplive g Track. OF ol NFE. Audaplive Sin Tiack. O LK
1 Specinm v Mkr1 5.236 569 5 GHz 1 sSpacinam -‘ Mkr1 5.237 130 5 GHZ
Scale/Div 10 B ; Ref Level 20.00 dBm 2.685 dBm| ScalelDiv 10 d& : Ref Level 20.00 d8m 1.672 dBm|
Log Log
0 4
Centor 5.24000 GHz #Video B 3.0 MHE ‘Span 50.00 MHz Ganter 5.24000 GHz #Video BW 3.0 MHZ" ‘Span 30.00 MHz
[#Ros BW 1.0 MHz Swoep 1.33 ms (20001 pls) #Ros BW 1.0 MHz Sweep 1.33 ms (20001 pts)

w9l ? e 210 Y 9 c? EEE e Rl RN

802.11a/ ANT3 /5240 MHz 802.11a/ ANT4 / 5240 MHz

Spectrum Analyzer 1 Specnum Anatyzer 1
Swept SA M ‘ + Swept SA v | +
KEYSIGHT inpur i TPIE GO0 (a0 [PNOBestade Avg Type Power () I KEYSIGHT [ i IOPAZ 00 [aAmen 06 PN BestWine A Type Powe (S T n
BLT  ope Corrections: On  Praamp: Off e OF A 100000 | ALT ope Camactons: On  Preamp: O te: AGHEE 00100
v Ao Freq Ref. int (S} FFoanLow  Trig Fres Run Ihign: At Freq Ret nt(5) IF Gain Low  Tri: Froa Run
™ NFE. Adapliva 5ig Track OF ol NFE. fdaplivg Sig Track on AN K
1 Spectnm v Mkr1 5.243 297 0 GHz| 1 Spactriam -‘ Mkr1 5.241 857 0 GHz|
Scale/Div 10 0B . Ref Lavel 20.00 dBm -1.453 dBm| Scale/Div 10 d8 . Ref Lavel 20.00 dBm 4.314 dBm)|
M og v
,.1 4
Contor 5.24000 GHz #Video B 3.0 MHZ" Span 30.00 MHz| Canter 5.24000 GHz #Vidao BW 3.0 MHZ" Span 30.00 MHz
#Ros BW 1.0 MHZ Swesp 1.33 ms (20001 pts) #Res BW 1.0 HZ Sweap 1.33 ms (20001 pts)
Aug 02, 2021 . oY ‘ Aug 02, 2021 - Ly
®#nc ‘- ? 24241 PM | wan LY PN "M ? EGE e LY AN
Specirum Anaiyzer 1 Spectrum Analyzer 1
Swept 94 |+ Swept SA T+
KEYSIGHT [input Rr input Z: 60 01 Atten’ 30 B PO BestVida g Typer Power (RMS) 1456 KEYSIGHT et Rf Inpat Z 50 0 \Attenr 30 B PNO BestWide vy Type Power (RMSI[ 5 2 o g
ET— Camactions: On  Preamg: O Gate: off AvlHold: 100160 I TR Comactons: On  Preamp: O Gate: OF AvalHoid: 10010 e
A, At Freq Ref. Int (S} IF Gain. Low Tiig. Free Run e Align. Auto Fieq Ref. Int (5} IF Gain. Low Tiig. Fres Run e
= NFE. Auaplive Sia Track. o ANNNNN ™ HFE. Adapliva i Track O A
1 Spacinam -‘ Mkr1 5.302 00 GHz 1 Spactnam v Mkr1 5.304 84 GHz
Scale/Div 10 d8 . Ref Level 20.00 dBm 2.670 dBm| Scale/Div 10 I . Ref Level 20.00 dBm 2.505 dBm|
Log Log
4 -
Ganter 5.30000 GHz #¥ideo BV 3.0 MHZ" Span 40.00 Mz Center 5.30000 GHz #Video BW 3.0 MHE' ‘Span 40.00 MHz
#Res BV 1.0 MHz Sweep 1.00 ms. (1001 pls) [#Ros BW 1.0 MHz ‘Swoep 1.00 ms (1001 pts)

w0 ] ? LU w0l ? R B IR

802.11a/ ANT3 /5300 MHz 802.11a/ ANT4 /5300 MHz

Spectrum Anatyzer 1 Specirum Anaiyzer 1
Swept Sh ' | + Swept SA " ‘ +
KEYSIGHT [nput & NPUIZ SO0 Amen NGB PO Bestvada  Aug Type Powsr (RMSI[ 1 ok KEYSIGHT inpir & P ZE00  [Amem 0GB PNO BestWida g Type Powsr (NS 3 o s 6
Pri Comectons:On  Piaamp: OF  Cat: OF maghois o010 B e Cormactions: On | Praarmp: OF ia: OF i 0wt |

lasgn Aute Freq Ret Int (S} IF Gain: Low Trig: Fras Run ww aign: At Freq Ref Int (S} IF Gain: Low Trig: Fres Run "
. NFE. idapiive Sig Track. O - NFE Adipia Sig Track OF o N
1 Spacmm " Mkr1 5.301 64 GHz 1 Spectnm v Mkr1 5.301 12 GHz
ScaleDiv 10 d8 . Ref Level 20.00 dBm 2.886 dBm)| Scale/Div 10 d& . Ref Level 20.00 dBm 3.337 dBm|
Log ¥ Log A
4 -
Canter 5.30000 GHz #video B 3.0 MHZ Span 40.00 MHz, Contar 5.30000 GHz #Video BW 3.0 MHE' Span 40.00 MHz
#Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts)’ #Res BW 1.0 MHZ Sweep 1.00 ms (1001 ps)

May 25, 2021 - bYd ‘ May 25, 2021 J . Ma |

ll r) {g ‘- ? 5:56:51 PM e & PN ll ‘q (5. - ? 5:54:38 PM eu| g PAN
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REPORT NO: 4789901731-FR3V2
FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

802.11n HT20 / ANT1 /5240 MHz

802.11 n HT20 / ANT2 / 5240 MHz

woco 20

9| Augoz, 2021
£ azzosprm

Specirum Analyzer 1 o[+ ‘ Specium Analyzer 1 iy ‘
Swept SA Swept SA

KEYSIGHT [nput IpAZ 500 wAmen AGB  [PNOBestWide g Typer Poer (RMS) KEYSIGHT [mpur RF Nt 7 600 wAmen 0B PO HestVide Ay Typer Power (RS 10 4 4 1 g

L oo | Corections: 0n  Preamer Of (Cater OFf jugihod 100100 | - L o (Corections: Cn of  Gete OF Puglhoid 1001100 | .

Al Auto Froq Rl Int (S) IF Gain Low ~ (Trig.Frea Run Algn: Ao [Froa Rel nt (3] IF Gain Low  Tig. Free Run o

™ NFE_Adaplive i Track G ™ NFE_ Adapiive Sia Toack. O A N

1 Sipecinm v Mkr1 5.236 811 0 GHz| 1 specinm ) MKr1 5.242 629 5 GHZ|
ScalelDiv 10 dB Ref Level 20.00 dBm 708 dBm| Scale/Div 10 0B Ref Level 20.00 dBm 086 dBm)|
Log ‘ Log ‘

400 I
Canter 5.24000 GHz. #ideo BW 3.0 MHZ' Span 30.00 MHz Contor 5.24000 GHz Video BW 3.0 MHz" Span 30.00 MHz
#Ros BYY 1.0 MHZ Swesp 1.33 ms (20001 pts) [#Res BW 1.0 MHZ Swoep 1.3 ms (20001 pis)

" (| ? e o1 W D [

802.11 n HT20 / ANT3 /5240 MHz

Spectrum Anatyzer 1 !

802.11 n HT20 / ANT4 / 5240 MHz

Spectrum Anaiyzer 1

Swept SA + ‘ Swept SA N ‘ + ‘
KEYSIGHT nput 1 IopiA 2500 Gfen A [N HastWide g Type: Pomer (20 KEYSIGHT Input 1 nput 7500 BAtew S0dB  PNCY st Wide  Aug Type Pomer (RIAS)
| Coractions: On  Prasemg: OF (Cste OF JavgiHoid: 100100 § | (Coractions: On  Preser: OF ugiboid: 1004100
= latgn Avio Freq Rsf. Int (31 I Gain: Low Tig. Free Run v g oo IFreq Re. Int ¢S) IF Gain: Low fTig: Fres Run AW
n S Tracke. O ja e S Toack. O AN NN NN
1 Specinam Mkri 5.237 481 5 GHz 1 Spectnm ] Mkr1 5.245 181 0 GHz|
Scale/Div 10 d8 Ref Level 20.00 dBm -0.937 dBm| Scale/Div 10 dB Ref Level 20.00 dBm 3.857 dBm|
Log Log
409 0
(anter 5.24000 GHz ideo BW 3.0 Wz Span 30.00 Wiz Gantar 5.24000 GHz Video BW 3.0 tHz" Span 50.00 Mz
PRos BV 1.0 MHZ Sweap 1.39 Ms (20001 pts) [#Ros BW 1.0 MHz Swoep 1.33 mE (20001 pis)
Aug 02, 2021 Y V] EYd ug 02, 2021 Y ] v
w0 cl?usi e Sl N | ®mo e e Sl SR
Spenmast (4 Speonmanayzet [
Swept S Swept SA
KEYSIGHT [nput 7SO0 Aten OB PO BestWie  [Aug Type Power (RUS) KEYSIGHT inpur ki InputZ 500 At S0dE  PNO Bestuia g Type Powser (R0S) -
AL e | Caractions: On  Preamp: O e AuglHald 100100 | B eee Comactons: On  Prearpy OF i Aot 10040 |
i At Fieq Ref It (5) IF Gain Low ~ Tiig: Fres Run nsgn: Auto Freaq Ref It (5) IFOainLow  Trig: Fies Run i
NFE. Adaplivg Sin Track. o KFE. Adapliva Sig Track. OF A
1 Spaciiem v Mkr1 5.255 28 GHZ| 1 spectnm v Mkr1 5.256 04 GHz|
Scale/Div 10 d8 Ref Level 20.00 dBm 2.554 dBm| Scale/Div 10 08 Ref Level 20.00 dBm 2.523 dBm|
Log Log
- -+
Canter 5.26000 GHz #Video BWY 3.0 MHZ" ‘Span 40.00 MHz] Contor 5.26000 GHz #Video BW 3.0 MHZ' Span 40.00 MHz]
[#Ros BYY 1.0 Mz ‘Sweep 1.00 ms. (1001 pts), [#Ros BW 1.0 MHZ ‘Sweap 1.00 ms (1001 pts)
May 04, 2021 - oY May 04, 2021 | - Y
O ol ? S | e e ? 2 M Y

- 802.11 n HT20 / ANT3 /5260 MHz

~802.11 n HT20 / ANT4 /5260 MHz

Spectum Anatyzer 1 Spectrum Anayzer 1
Ko |+ SteptSA s
KEYSIGHT [input Rr Input 2 50 01 Atten’ 50 dE- PO BestVide v Typer Power (RMS) 1456 KEYSIGHT nput RE Ingat 2 50 (1 \Atten: 30 dB PNO BestWide  fvg Type Power (RMS)| 5 = 5 ¢
i Comsctins On  Preame: OF  Gale: Of Avgliold 100100 B e Comsctions: On  Preamp: O Cale OF Aokt 100100 |
Ay At Freq Re. Int (S} IF Gain. Low Trig. Fres Run mw Aign: Auto Freq Ref Int (S} IF Gain. Low Trig. Fres Run e
NFE. fulaplive Sia Track. O AN NN NN NFE. Adaplivs Sig Tratk. OF L
1 sipacinam Mkr1 5.262 32 GHz| 1 Spectnam ] Mkr1 5.255 32 GHz|
Scale/Div 10 d8 Ref Level 20.00 dBm 2.711 dBm| Scale/Div 10 d& Ref Level 20.00 dBm 3.522 dBm|
Log Log
09 4
Canter 5.26000 GHz #Video BW 3.0 MHZ" n 40.00 MHz] Centor 5.26000 GHz #Video BW 3.0 MHE i 40.00 MHZ]
[#Ros BV 1.0 MHz Sweep 1.00 ms (1001 pls), [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts)
May 4, 2021 = oyl May 04, 2021 [ - by
W~ ? RN L AR Wl ? ol SRR

Page 52 of 117

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_15E(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789901731-FR3V2
FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

802.11n HT40 / ANT1 /5190 MHz

802.11n HT40 / ANT2 /5190 MHz

Specirum Anafyzer 1 Spectrum Analyzer 1 +

Swept SA '+ Swept SA r+

KEYSIGHT [nput Uz S0 Aten B PO Fast ‘g Type: Power (RAS)] KEYSIGHT inpur ki inpuiZ 500 At 0GB MO fast v Type Power (RS 5 2 s g

AL e | ctons: On  Preamp: O te: Off AvglHaid. 1001100 o B eee ctons: O Preamp: GF e O AvglHoid: 100100 .

i, Ao Fieq Rel. It (3) IF Gain Low ~ Tii. Fres Run o asign. Ao Fren Rel Int (3] IFOain Low  Tiig Fies Run e

wl NFE. fudaplivg Sin Track o1 AT - WFE. Adapliva Sin Track. O A

1 Spaciiem v Mkr1 5.183 84 GHZ 1 spectnm v MKr1 5.196 32 GHz,

Scale/Div 10 d8 Ref Level 20.00 dBm 0.730 dBm| Scale/Div 10 08 Ref Level 20.00 dBm 260 dBm|

Log Log

r -

Canter 5.19000 GHz #Video BWY 3.0 MHZ" Span §0.00 MHz Contor 5.19000 GHz #Video BW 3.0 MHZ' Span 50.00 MHz]

[#Ros BYY 1.0 Mz ‘Sweep 1.00 ms (1001 pts) [#Res B 1.0 MHZ ‘Sweap 1.00 ms (1001 pts)
May 17, 2021 - oY May 17, 2021 - Y

€ cl? e SR B | e )2 s Sl YR

Spestrum Analyzer 1 ¥ Spectrum Analyzer 1 N T

Swept S Swept SA

KEYSIGHT [lput i putZ SO0 Aflen B PNO-Fast g Type Dower (RUSI[ 5 2 5 KEYSIGHT inpust i input 7500 [Afte S0dE  PNO Fast g Type Power (R4S

an Caractons: On  Preamp: O Gats: O AuglHaid: 1001100 " b Comactons: On  Preamp: OF  Daler OF 2vglHoid: 100100 M

T Freq Ret. Int (S IF Gain Low  Trig: Fres Run Aw g Ao Freq Rt Int (5] IFGainLow  Trig. Frea Rum 4

NFE. fudaplive Sig Track. o NFE. Adapliva Sig Track. OF

1 sipacinam Mkr1 5.191 60 GHz 1 Spectnm v Mkr1 5.185 36 GHz

Scale/Div 10 d8 Ref Level 20.00 dBm 42 dBm| Scale/Div 10 4B Ref Level 20.00 dBm 51 dBm|

Log v Log \

09 4

Ganter 5.19000 GHz #Video B 3.0 MHZ" ‘Span 80.00 Mz Genter 5.19000 GHz #Video BW 3.0 MHE ‘Span 80.00 MHz]

#Ros BW 1.0 MHZ ‘SWeep 1.00 ms (1001 pts) [#Ros BW 1.0 MHz ‘SWeep 1.00 ms (1001 pts)
May 17, 2021 - oyl May 17, 2021 - by

9| ? BiEe 210 BY ®aCl? e Bl R

802.11n HT40/ ANT1 /5270 MHz

Specirum Anaiyzer 1

802.11n HT40 / ANT2 / 5270 MHz

Specirum Anatyzer 1

Swept Sh Y+ Swept SA r+
KEYSIGHT [input R input 7 60 01 Atten’ 30 dB PNO: Fast g Type: Power (RMS) KEYSIGHT mput i inpat 2 50 (1 \Attenr 30 B PO Fast Ay Type: Powrer (RIMS)! a6
Al o | Comections: On  Praamp: OF Cate: OfF AvlHold: 100/400 I R o (Comections: On  Preamp: Cff Cats Off AvglHold: 100100 I
{Adigry. Auto. Freq Ref: Int (S) IF Gain: Low Trig: Fras Run \Aligr: Auto Freq Ref Int (S) IF Gain: Low Trig: Fres Run -
NFE. Adaplive Sin Track. O NFE. Adaplive Sigy Track OF JAN N M
1 Speciram v MKr1 5.264 80 GHz| 1 Specinam ) MKr1 5.275 60 GHz|
Scale/Div 10 48 Ref Level 20.00 dBm 1.716 dBm) Scale/Div 10 6B Ref Level 20.00 dBm 1.739 dBm)|
i o
Center 5.27000 GHz #video BW 3.0 MHZ" ‘Span 80.00 MHz| Center 5.27000 GHz #Video BW 3.0 MHZ" ‘Span 80.00 MHz|
e i ame Swmon 1cimn o pum]| | e o g Susep 1. mrem {1 oo
May 04,2021 - LV May 04, 2021 - u |
EHICOaRl [l v ter e 22 (A B 5 H~ R ? R 2o )

802.11n HT40 / ANT3 /5270 MHz

S —

~802.11n HT40/ ANT4 /5270 MHz

e—w—

e |+ Shept A s
KEYSIGHT [input Rr Input 2 50 01 Atten’ 50 dE- PO Fast g Type: Power (RMS) 1456 KEYSIGHT nput RE Ingat 2 50 (1 \Atten: 30 dB PNO Fast Avg Type: Power (RMSI[ 5 0 5 6
i Comectons: On  Preamg: O Gate: Off Avgliold 100100 B e Corectons: On  Preamp: O Gate CF Aokt 100100 |
A, At Freq Re. Int (S} IF Gain. Low Trig. Fres Run mw Aign: Auto Freq Ref Int (S} IF Gain. Low Trig. Fres Run e
NFE. Arlaplive Sia Track. O ANNN NN NFE. Adaplivs i Track OF A
1 spactrm Mkr1 5.257 52 GHz| 1 Specium v Mkri 5.265 44 GHz|
Scale/Div 10 d8 Ref Level 20.00 dBm 1.674 dBm| Scale/Div 10 d& Ref Level 20.00 dBm 2.910 dBm|
Log Log
09 4
Canter 5.27000 GHz #Video BW 3.0 MHZ" i 80.00 MHz] Centor 527000 GHz #Video BW 3.0 MHE i 80.00 MHZ
[#Ros BV 1.0 MHz ‘Sweep 1.00 ms (1001 pis) F#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts)
May 4, 2021 = oyl May 04, 2021 [ - by
w9 el ? -2 [ P He ol ? R B P
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REPORT NO: 4789901731-FR3V2
FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

802.11ac VHT80/ ANT1 /5210 MHz

802.11ac VHT80/ANT2 /5210 MHz

Specium Analyzer 1 o+ Spectrum Analyzer 1 s
Swept SA L Swept SA [
KEYSIGHT [input R input 7 60 0 Atten’ 30 0B PO Fast Aug Type: Power (RMS)| |+ KEYSIGHT mput i inpat Z 60 (1 \Attenr 30 B PN Fast g Type: Powser (ANIS)! 56
Al o | ctions: On Preamp: OF te: Off AvglHold: 100100 e R o ctions On Preamp: Cff te Off AvglHold: 100100 ;
{Agr. Auto Freq Ref. Int () IF Gain: Low Trig: Frae Run o Align: Auto Freq Ref Int (51 IF Gain: Low Trig: Fres Run o
- NFE. Adaplive Sin Track. O AN N - NFE. Adaplive Sig Track. OF AN NN
1 Speciram v MKr1 5.197 36 GHz| 1 Specinam ) MKr1 5.196 40 GHz|
Scale/Div 10 48 Ref Level 20.00 dBm -3.123 dBm)| Scale/Div 10 6B Ref Level 20.00 dBm -3.752 dBm|
e T
‘Center 5.21000 GHz #Video BW 3.0 MHZ" Span 160.0 MHz, Center 521000 GHz #Video BW 3.0 MHZ™ Span 160.0 MHz
s i I e e
May 17, 2021 . v May 17, 2021 - u x|
w9 el ? e R a9 el ? e - LB

802.11ac VHT80/ ANT3 /5210 MHz

Spectrum Anatyzer 1

802.11ac VHT80/ ANT4 /5210 MHz

Spectrum Analyzer 1
Bwept 54 Mk Sivept SA T+
KEYSIGHT [lput i putZ SO0 Aflen B PNO-Fast g Type: Do (RIS I KEYSIGHT inpust i input 7500 [Afte S0dE  PNO Fast g Type Power (R4S
E——. Caractons: On  Preamp: O Gats: O Aughold 100100 | P Comactons: On  Preamp: OF  Daler OF 2vglHoid: 100100 M
i Ao Freq Ref. Int (S} IF Gain Low ~ Tig: Free Run a s huto Freq Rt Int (5] IFGainLow  Trig. Frea Rum 4

NFE. fudaplive Sig Track. o NFE. Adapliva Sig Track. OF
1 sipacinam Mkr1 5.202 48 GHz 1 Spectnm v Mkr1 5.220 24 GHz
Scale/Div 10 d8 Ref Level 20.00 dBm -2.188 dBm| Scale/Div 10 4B Ref Level 20.00 dBm -1.801 dBm
Log v Log \
09 4

i 1

Ganter 5.21000 GHz #Video B 3.0 MHZ" Span 160.0 Mz Genter 5.21000 GHz #Video BW 3.0 MHE ‘Span 160.0 MHz]
#Ros BV 1.0 MHz ‘SWeep 1.00 ms (1001 pts) R BW 1.0 MH2 ‘SWeep 1.00 ms (1001 pts)

May 17, 2021 - oyl May 17, 2021 - by
9| ? e L SRR 09 Cl? e Sl R

802.11ac VHT80 / ANT1 /5290 MHz

802.11ac VHT80 / ANT2 /5290 MHz

Specinum Analyzer 1 4 Specirum Analyzer 1 4
Swept SA Swept SA
KEYSIGHT |input input 7 60 01 Aten 30 dE PR Tast v Type: Dower (RMS) KEYSIGHT linput ir input 2 50 0 IAtter 30 i PNOY Fast v Type: Diaser (M5 -
1 Comections: On  Praamp: OfF Gate: O AvglHold: 100400 Comactions: O Praamp: Cats OF AvglHold: 1000100 .
Rl - A Rl - g
{Adigry. Auto. Freq Ref: Int (S) IF Gain: Low Trig: Fras Run \Aligr: Auto Freq Ref Int (5) IF Gain: Low Trig: Fres Run "
NFE. Adaplive Sin Track. O NFE. Adaplive Sin Track. OF JAN N M
1 Speciram v MKr1 5.295 44 GHz| 1 Specinam ) MKr1 5.293 52 GHz|
Scale/Div 10 48 Ref Level 20.00 dBm -3.255 dBm| Scale/Div 10 6B Ref Level 20.00 dBm -3.439 dBm)|
e T
‘
‘Center 5.29000 GHz #Video BW 3.0 MHZ" Span 160.0 MHz, Center 5.29000 GHz #Video BW 3.0 MHZ™ Span 160.0 MHz|
Barame i I e s
May 17, 2021 - Ve May 17, 2021 - e |
w9l ? e RN W9 c P e - B

802.11ac VHT80 / ANT3 /5290 MHz

A — - T

802.11ac VHT80 / ANT4 / 5290 MHz

e—

Swept SA Swept SA Tt
KEYSIGHT [input Rr Input £ 50 01 Atten’ 50 dE PO Fast g Type: Power (RMS) 1456 KEYSIGHT nput RE Ingat 2 50 (1 \Atten: 30 dB PNO Fast Avg Type: Power (RMS)] a6
i Comectons: On  Preamg: O Gate: Off Avgliold 100100 B e Corectons: On  Preamp: O Gate CF Aokt 100100 |
A, At Freq Re. Int (S} IF Gain. Low Trig. Fres Run mw Aign: Auto Freq Ref Int (S} IF Gain. Low Trig. Fres Run e
NFL. Aeaplivy Sig Track O ANNN NN NFE. Adaplivs i Track OF A
1 spactrm Mkr1 5.277 68 GHz| 1 Specium v Mkri 5.280 08 GHz|
Scale/Div 10 d8 Ref Level 20.00 dBm -3.303 dBm| Scale/Div 10 d& Ref Level 20.00 dBm -2.245 dBm
Log Log
09 4
Canter 5.29000 GHz #Video BW 3.0 MHZ" Span 160.0 MHz] Centor 529000 GHz #Video BW 3.0 MHE ‘Span 160.0 MHz]
[#Ros BV 1.0 MHz ‘Sweep 1.00 ms (1001 pis) [#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts)
May 17, 2021 = oyl May 17, 2021 - by
9l ? e Sl "ol ? LR Sl R
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REPORT NO: 4789901731-FR3V2

FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

802.11ac VHT160 / ANT1 / 5250 MHz

'802.11ac VHT160 / ANT2 / 5250 MHz

Specirum Anaiyzsr 1 + Specirum Anaiyzer 1 N
Speci e |+ S o s
KEYSIGHT [nput fr Iz S0 WA 3098 PO Fast ‘wg Typer Power (RS][4 4 5 6 KEYSIGHT i i inputZ 500 [iAten 30 PNO'Fast vy Type Power (RAS) v e
ALT e | Preamp: Off Cat: Off AvglHold 100v160 e BT oms Preamp: Cf Calz OF AvglHold: 100400 §
Al At Freq Ret.Int (3) IF Gain Low  Tig: Free Run e plign: Auto Freq Rel Int (3} IF Gain Low ~ Tiig Fres Run !
jon NFE_ aaplivg Sin Track OF AT - s i Track: O A
1 Spectram Mkr1 5.235 060 GHZ 1 Spectnum Mkr1 5.243 112 GHZ,
Scale/Div 10 48 Ref Level 20.00 dBm -5.361 dBm) Scale/Div 10 6B Ref Level 20.00 dBm -3.223 dBm|
Log Log
|
4 -+
Center 5.2500 GHz #Video BV 3.0 MHZ" Span 240.0 MHz] Contor 5.2500 GHz #Video BW 3.0 MHZ" Span 240.0 MHz
[#Res BWY 1.0 MHz Swaep 1.33 ms (20001 pts) [#Res BW 1.0 MH2 Swaep 1.33 ms (20001 pts)
un 24, 2021 - oy Jun 24, 2021 - x|
W9~ il ? <= [ BE 4 w9l ? N o [

~ 802.11ac VHT160 / ANT3 / 5250 MHz

- 802.11ac VHT160 / ANT4 / 5250 MHz

Swept SA T+ Swept SA T+
KEYSIGHT [lput i putZ SO0 GAflen 30dB  PNO-Fast g Type: Do (RIS KEYSIGHT inpust i input 7500 [iAfien 5048 PNO Fast g Type: awer (R4S} o
AT Praamp: OF Gats: O Aughold 100100 | nT Prearmp: OF  Cale: OF Aol 100100
gl T Freq Ref. Int (S} IF Gain Low  Trig: Fres Run / g o Freq Rt Int (5] IFGainLow  Trig. Frea Rum /
NFE. fudaplive Sig Track. o NFE. Adapliva Sig Track. OF A
1 Spactrsm Mkr1 5.237 352 GHZ 1 Specinm Mkr1 5.220 036 GHZ
Scale/Div 10 dB Ref Level 20.00 dBm -5.978 dBm)| Scale/Div 10 dE Ref Level 20.00 dBm -4.499 dBm|
Log v Log \
400 4
Ganter 5.2500 GHz #Video B 3.0 MHZ" ‘Span 240.0 Mz Gonter 5.2500 GHz #Video BW 3.0 MHE ‘Span 240.0 MHz]
[#Ros BWY 1.0 MHz Swoop 1.33 ms (20001 pts) R BW 1.0 MH2 Swoep 1.33 me (20001 pts)
dun 24, 2021 - oyl Jun 24, 2021 - by
9l ? RN i 2| | o ? R ROIL SRR
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REPORT NO: 4789901731-FR3V2
FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

UNII-2C (4TX)

802.11a/ ANT1 /5600 MHz

802.11a/ ANT2 / 5600 MHz

Specirum Anaryzer 1 Speotrum Analyzer 1
Swept 54 |+ Swept SA T+
KEYSIGHT [input R Input 2 50 01 Atten’ 30 B PNO: BestVWhde g Typer Power (RMS) 1456 KEYSIGHT input i Inpat 2 50 (1 \Atten: 30 dB PNO BestWide  Avg Type Power (RMS)| 5 = 1 ¢
i Coractions: On  Preamg: O Cate: Off Auglold 100100 ETR Comactons: On  Preamp: O Gate: OF Aokt 100100 |
b At Freq Ret. Int (S} IF Gain. Low Trig. Free Run mw Align: Auto Freq Ref Int (S} IF Gain. Low Trig. Fres Run e
NFE. Aeaplivy Sig Track OF AN NFE. Adapliva i Track OF JA N
1 Spacinam Mkr1 5.604 96 GHz 1 Spectnam v Mkr1 5.601 68 GHz
Scale/Div 10 d8 Ref Level 20.00 dBm 1.909 dBm| Scale/Div 10 i Ref Level 20.00 dBm 1.708 dBm|
Log Log
09 0 f
Ganter 5.60000 GHz #Video BW 3.0 MHZ" n 40.00 MHz Centor 560000 GHz #Video BW 3.0 MHE i 40.00 MHZ]
#Ros BV 1.0 MHz Sweep 1.00 ms (1001 pls) [#Ros BW 1.0 MHz ‘Sweep 100 ms (1001 pts)
May 25, 2021 - vl May 25, 2021 - by
q9 0 ?EiEe L1 K 0Ol ? e <10 Y

802.11a/ ANT3 /5600 MHz

802.11a/ ANT4 / 5600 MHz

Specnum Anatyzer 1 Spectrum Analyzer 1
Swept SA v | + Swept SA " ‘ +
KEYSIGHT [put i PSSO Afem DB PO BestWie  [Aug Type Power (RMS)[, 5 KEYSIGHT inpur ki InputZ 500 At G0E  PNO'Bestuida g Type Powser (R0S) "6
A e ctons-On  Preamp 01 Cate: Aol 100100 | B pe Gomectons: On  Preanp: O Cate: Ao 0010 | y
g At Fieq Ret. Int (5 IFOan Low  Tiig: Fres Run e g Ao Freq Rt It (5) IFOanLow  Trig Fies Run i
NFE. Adaplive Sig Track. o AN NFE Adeplia Sig Track. O
1 Spactrim -‘ Mkr1 5.606 84 GHZ| 1 Spectnm v Mkr1 5.598 28 GHz,
Scale/Div 10 48 Ref Lavel 20.00 dBm 3.052 dBm)| Scale/Div 10 0B Ref Laval 20.00 dBm 3.846 dBm|
" !
Canter 5.60000 GHz #ideo BW 3.0 MHZ" n 40.00 MHz] Center 5.60000 GHz #WVideo BW 3.0 MHZ" n 40.00 MHz]
#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) #Ros BW 1.0 MH2 ‘Sweap 1.00 ms (1001 pts)
May 25, 2021 - eYd ‘ May 25, 2021 - K|
_ll 9 ‘- ? Shasern B EAN €99~ ? 50658 PM LS B

802.11n HT20 / ANT1 / 5500 MHz

802.11n HT20 / ANT2 / 5500 MHz

Specirum Anafyzer 1 Spectrum Analyzer 1
Swept 54 |+ Swept SA T+
KEYSIGHT [nput pUIZ G0 Aften S0OB PO BestVide  [Aug Type Power (RMS)[| - KEYSIGHT inpur i InpuiZ 500 At 0B  PNO Bestwia v Type Power (MS)[ gy
AL e | Comactions: On  Preamg: O Gate: AvglHoid 100100 | ETR Coractons: O Preamp: CF e Aot 10040 |
Al At Freq Ret. Int (3) IF Gain Low ~ Tii. Fres Run asgn. Ao Fren Rl Int (3] IFOain Low  Tiig. Fies Run w
NFE_ aaplivg Sin Track OF AN NFE Adapliva i Track: O A
1 Spaciran Mkr1 5.502 56 GHZ 1 Spectnam v MKr1 5.494 88 GHz
Scale/Div 10 48 Rf Level 20.00 dBm 1.684 dBm| Scale/Div 10 d& Ref Level 20.00 dBm 1.620 dBm|
Log Log
- -+
Canter 5.50000 GHz Video BW 3.0 MHZ" n 40.00 MHz Contor 5.50000 GHz #Video BW 3.0 MHE i 40.00 MHz]
#Ros BW 1.0 MHz Sweep 1.00 ms. (1001 pls) [#Res BW 1.0 MHz Sweap 1.00 ms (1001 pts)
May 04, 2021 - oy May 04, 2021 | - oYy
W il ? e - [ BE 4 |l ? N - [

802.11n HT20/ ANT3 / 5500 MHz

802.11n HT20/ ANT4 / 5500 MHz

Specrum Anatyzer 1 Spectrum Analyzer 1
Swept Sh ' | + Swept SA " ‘ +
KEYSIGHT [nput IputZ SO0 Aflen B OO BestWide  [Aug Type Power (RMSI[ 5 4 5 g KEYSIGHT input i input 7500 (At S0dE  PNO-BestUhda g Type Power ()] 1 4
P, ctons: On  Preamp: O te: O fughoid 100100 T Comactons: On  Preamp: OF  Daler OF Aghlokt 100100 |
i Ao Freq Ref. Int (S} IF Gain Low  Trig: Fres Run o s huto Freq Rt Int (5] IFGainLow  Trig. Frea Rum R
NFE. fudaplive Sig Track. o NFE. Adapliva Sig Track. OF LK
1 sipacinam Mkr1 5.495 48 GHz 1 Spectnm v Mkr1 5.503 32 GHz
Scale/Div 10 d8 Ref Level 20.00 dBm 2.505 dBm| Scale/Div 10 4B Ref Level 20.00 dBm 2.946 dBm|
Log v Log \
400 0
Canter 5.50000 GHz #Video BW 3.0 MHZ" n 40.00 MHz] Genter 5.50000 GHz #Video BW 3.0 MHZ n 40.00 MHz]
#Res BWY 1.0 MHz ‘Sweep 1.00 ms (1001 pts) #Res BW 1.0 MHz ‘SWeep 1.00 ms (1001 pts)
May 04, 2021 . EYd May 04,2021, - h¥d
L ‘- ? LR e & As o9l ? R ma g B
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REPORT NO: 4789901731-FR3V2

FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

802.11n HT40 / ANT1 /5670 MHz

802.11n HT40/ ANT2 /5670 MHz

Specirum Anafyzer 1 o[+ Specirum Analyzer 1 Aprs
Swept SA Swept SA
KEYSIGHT [nput Uz S0 Aten B PO Fast g Type: P (RIS KEYSIGHT inpur ki inpuiZ 500 At 0GB MO fast v Type Power (RS 5 2 s g
AL e | ctons: On  Preamp: O te: Off AvglHaid. 1001100 B eee ctons: O Preamp: GF e O AvglHoid: 100100 .

Al At Freq Ret.Int (3) IF Gain Low  Tig: Free Run plign: Auto Freq Ref Int (3} IF Gain Low ~ Tiig Fres Run o
= NFE_ aaplivg Sin Track OF AT - NFE Adapliva Sin Track. O A
1 Spaciiem v Mkr1 5.676 24 GHZ 1 spectnm v MKr1 5.672 40 GHz,
Scale/Div 10 d8 Ref Level 20.00 dBm 2.098 dBm)| Scale/Div 10 08 Ref Level 20.00 dBm 000 dBm|
Log Log
- 4
Canter 5.67000 GHz #Video BWY 3.0 MHZ" Span §0.00 MHz Contor 5.67000 GHz #Video BW 3.0 MHZ' Span §0.00 MHz
[#Ros BYY 1.0 Mz ‘Sweep 1.00 ms (1001 pts) [#Ros BW 1.0 MHZ ‘Sweap 1.00 ms (1001 pts)

May 04, 2021 - oy May 04, 2021 | - Y

W il ? R = [ [BE 4 |9l ? SR - [

802.11n HT40 / ANT3 /5670 MHz

802.11n HT40 / ANT4 / 5670 MHz

Spectrum Analyzer 1 T+ Spectrum Analyzer 1 +
Bwept 54 Mk Sivept SA T+
KEYSIGHT [lput i putZ SO0 Aflen B PNO-Fast g Type Dower (RUSI[ 5 2 5 KEYSIGHT inpust i input 7500 [Afte S0dE  PNO Fast g Type Power (R4S
an Caractons: On  Preamp: O Gats: O AuglHaid: 1001100 " b Comactons: On  Preamp: OF  Daler OF 2vglHoid: 100100 M
T Freq Ref. Int (S} IF Gain Low  Trig: Fres Run Aw g Ao Freq Rt Int (5] IFGainLow  Trig. Frea Rum 4
NFE. fudaplive Sig Track. o NFE. Adapliva Sig Track. OF
1 sipacinam Mkr1 5.678 64 GHz 1 Spectnm v Mkr1 5.667 60 GHz
Scale/Div 10 d8 Ref Level 20.00 dBm 85 dBm| Scale/Div 10 4B Ref Level 20.00 dBm 26 dBm|
Log v Log \
09 4
Ganter 5.67000 GHz #Video B 3.0 MHZ" ‘Span 80.00 Mz Genter 567000 GHz #Video BW 3.0 MHE ‘Span 80.00 MHz]
[#Ros BW 1.0 MHZ ‘SWeep 1.00 ms (1001 pts) R BW 1.0 MH2 ‘SWeep 1.00 ms (1001 pts)
May 04, 2021 - oyl May 04,2021 [ - by
L ‘- ? EHLY A L ‘- ? W < EA
‘Speinum Analyzer 1 N T Specirum Analyzer 1 N T
Swept S Swept SA
KEYSIGHT [put i s SO Aen OB PNO-Fast v Types Power (RMSI 5 2 5 g KEYSIGHT inpur ki nputz 500 At G0E MO fast v Type: Pawer (R4S "6
A e Camactons: On  Preamp: O AvglHaid 1001100 . B e Gormactons: Gn  Prearpy: OF Ao 0010 |
g At Freq Ref. Int (5} IFOan Low  Tiig: Fres Run g Ao Freq Rt It (5) IFOanLow  Trig Fies Run i
ol NFE. Adaplive Sig Track O ANN NN ™ e Sig Track. O
1 Spactrim v Mkr1 5.602 48 GHZ 1 Spectnm v Mkr1 5.602 48 GHz,
Scale/Div 10 48 Ref Lavel 20.00 dBm -1.221 dBm| Scale/Div 10 0B Ref Laval 20.00 dBm -1.608 dBm|
Log v Log Y
4 !
Canter 5.61000 GHz #ideo BW 3.0 MHZ" Span 160.0 MHz] Conter 5.61000 GHz #WVideo BW 3.0 MHZ" Span 160.0 MHz]
#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pts) #Ros BW 1.0 MHZ ‘Sweap 1.00 ms (1001 pts)
May 17, 2021 - ovd May 17, 2021 7 - oY
_ll s ‘- ? e LS A 29 ‘- ? 9:12:25 PM LS B

802.11ac VHT80/ ANT3 /5610 MHz

802.11ac VHT80/ ANT4 / 5610 MHz

Specrum Anatyzer 1 o[+ Spectrum Analyzer 1 s
Swept SA T Swept SA +
KEYSIGHT [input R input Z: 60 01 Atten’ 30 B PNO: Fast g Typer Power (RMS) 1456 KEYSIGHT et Rf Inpat Z 50 0 \Attenr 30 B PNO ast Avg Type: Power (RMSI[ 5 o 5 6
AL e ctions: On  Preamg: O Cats: Avghiold 100100 TR ctons O Prearmp: OF i O Aokt 100100 |

A, At Freq Ref. Int IF Gain. Low Tiig. Free Run e Align. Auto Fieq Ref. Int (5} IF Gain. Low ig. Fies Run e

. Sig Track O AN N HFE. Adapliva i Track O JA N 0
1 Spacinam Mkr1 5.620 72 GHz 1 Spactnam v Mkr1 5.624 72 GHz
Scale/Div 10 d8 Ref Level 20.00 dBm -1.000 dBm| Scale/Div 10 I Ref Level 20.00 dBm -0.840 dBm
Log Log
“ 4
Ganter 5.61000 GHz #¥ideo BV 3.0 MHZ" Span 160.0 MHz Center 5.61000 GHz #Video BW 3.0 MHE' ‘Span 160.0 MHz
#Res BV 1.0 MHz Sweep 1.00 ms. (1001 pls) [#Ros BW 1.0 MHz ‘Swoep 1.00 ms (1001 pts)
May 17, 2021 o v May 17, 2021 - |

a9 il ?RaE SR q9 Ml ? A <1 BT
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DATE: AUG. 11, 2021

802.11ac VHT160 / ANT1 /5570 MHz

'802.11ac VHT160 / ANT2 / 5570 MHz

Specirum Anaiyzsr 1 x|
Specnun sy |+
KEYSIGHT [nput fr Iz S0 WA 3098 PO Fast ‘wg Typer Power (RS][4 4 5 6
ALT e | Preamp: Off Cat: Off AvglHold 100v160 e
Al At Freq Ret.Int (3) IF Gain Low  Tig: Free Run o
NFE_ aaplivg Sin Track OF AN

Specirum Anaiyzer 1 N
Spmahyes |+
KEYSIGHT i i inputZ 500 [iAten 30 PNO'Fast vy Type Power (RAS) v e
BT oms Preamp: Cf Calz OF AvglHold: 100400 §
plign: Auto Freq Rel Int (3} IF Gain Low ~ Tiig Fres Run !
HFE i Track: O A

1 Spactrsm MKr1 5.548 628 GHz| 1 Specinm Mkr1 5.562 092 GHz
Scale/Div 10 dB Ref Level 20.00 dBm -6.790 dBm)| Scale/Div 10 0B Ref Level 20,00 dBm -6.626 dBm)
Log Log
[} [}

‘Center 5.5700 GHz #Mideo BW 3.‘0 MHZ" ‘Span 240.0 MHz| Center 5.5700 GHz #Video BW !‘.0 MHz" Span 240.0 MHz|
#Res BW 1.0 MHz. Sweep 1.33 ms (20001 pis), #Ras BW 1.0 MHz Sweep 1.33 ms (20001 pts)
WS ol ? nn R C ISl ka5 or B EH 4]

802.11ac VHT160/ ANT3 /5570 MHz 802.11ac VHT160 / ANT4 / 5570 MHz
zmmam‘ N T gmmam‘ N T
KEYSIGHT [t pat7 B0 At a8 PNO Fast g Type Fower (1AS) KEYSIGHT o 1 Iopa 7500 [tAfen 9048 PN Fast B Type: e (2045 .
CRE VTR I . S T o e e | PR, AR o

1 Spactrsm Mkr1 5.590 856 GHZ 1 Specinm Mkr1 5.584 472 GHZ
Scale/Div 10 dB Ref Level 20.00 dBm -5.969 dBm)| Scale/Div 10 dE Ref Level 20.00 dBm -5.269 dBm)|
Log v Log v
[} (]
400 4
antar 55700 GHz Wideo B 3.0 WHE" Span 240 i Center 5.5700 GHz #Video BW 3.0 MHE Span 2400 i
[#Ros BWY 1.0 MHz Swoop 1.33 ms (20001 pts) R BW 1.0 MH2 Swoep 1.33 me (20001 pts)
dun 24, 2001 oyl Jun 24, 2021 by
09l ? S A R woC A ? B e 200 B
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REPORT NO: 4789901731-FR3V2
FCC ID: 2AXCW-AP6700

DATE: AUG. 11, 2021

UNII-3 (4TX)

e e
Swept SA

KEYSIGHT |nput R
[

i ko

npud 2500 Atlen 30d8
Comsctions: O Preamg: Off
Freg Ref. Int (3]

HF

802.11a/ ANT1/ 5785 MHz

PHO- Hest Wide  [Aug Iype Power (RUS)
. AgiHoid: 1004100

IF Gan.Low [T Fres Run

Siy Track, O AN N

Y

Swept A
KEYSIGHT It
RL

p——

i Ao

+|

[ npd Z 500 Atten 30 B
(Corrsciions: On  Praeeme: Off
[Frea Rel. Int{5)

INF

PNO: BestWide  [Awg Typer Power (2MS)|
Jogltold. 1004100

IF Gan. Low
S Track O

[Trg. Frae Run

I

~802.11a/ ANT2 /5785 MHz

AT
. n

1 Spacinm Mkr1 5.782 44 GHz 1 Spectnum | Mkr1 5.787 24 GHz|
Scale/Div 10 d& Ref Level 20.00 dBm 5.204 dBm ScaleiDiv 10 i Ref Level 20.00 dBm 4.552 dBm)|
Log Log
] [}

400 b 0
anter 5.76500 GHz #Video BW 1.5 Wbz 4000 WHz, Conter 578500 GHz Fvideo BW 1.5 Wz n 40.00 iz
[#Ros BV 510 kHz Swoep 1.00 ms (1001 pts) [#Ros BW 510 kHz Swoep 1.00 ms (1001 pis))

Jun 17, 2021 oYy dun 17, 2021 v
€0 M?EEe Qi [X | s o el? e S

Specramamaizer i

802.11a/ ANT3/ 5785 MHz

Specrum Anaiyzer 1

- 802.11a/ ANT4 / 5785 MHz

Swept SA + | Swepl SA N ‘ + ‘
KEVSIGHT [t i WA S0 Atw 045 PNOBestWide Ay Type Poer (RMS) KEYSIGHT o i Ptz DG Atew B PNOBestviids g Type Pomer (2hS) 3
Eri— Corections: O Proamp: O Goter OF gt o000 || EriR—— (Comectons: on  Preemmg: Off ugcit 1001500 "
g Avto Freg Ret. Int S) IF Gain: Low Tig: Free Run v Align: Ao IFred Re: Int () IF Gain: Low Trig: Fras Run v
N Si) Track. Off AN NI ‘Sigg Track. O N
+ spectmm | Mkr1 5.780 72 GHz 1 speemm E Mkr1 5.778 00 GHz}
Scale/Div 10 8 Ref Lavel 20.00 dEm 1.834 dBm| ScalaiDiv 10 c Ref Lavel 20.00 dEm 6.365 dBm|
r K
Center 5.78500 GHz. #Video BW 1.5 MHz" N 40.00 MHz| Center 5.78500 GHz #Video BW 1.5 MHz* in 40.00 MHz|
#Res BW 510 kHz Sweop 1.00 ms (1001 pts) [#Res BW 510 kHz Sweep 1.00 ms (1001 pts)
Jun 17. 2021 J Ly AJun 17, 2021 | LYd
"o l? e IR | W el ? e W2

802.11n HT20 / ANT1 / 5825 MHz

802.11n HT20 / ANT2 / 5825 MHz

Scale/Div 10 d8
Log

Ref Level 20.00 dBm

5.863 dBm

ScalefDiv 10 d&
Log

Ref Level 20.00 dBm

Specium Analyzer | |+ | Specium Analyzer 1 s ‘
Swept SA Swept SA
KEYSIGHT |nput i Input Z- 50 Q. Atten 30 8 PHO: Best Wide  |Aug Typer Power (M) i4n6 KEYSIGHT nput RF linpust Z 50 2 Aren: 30 0B PNO: BestWide  jAwg Type: Power (1IMS)| 0
AL e | Corections: On ~ Preamgs OF  Cster OFF fugHod 106700 | . TR (Conrections: O Preamg: Of Cate: OFf puglad 10000 || .
Algn. Auto Fren Raf Int (3] IF Gain Low T Free Run ! Align: At [Freq Rel. nt (3] IF G Low  (Tiig Free Run : !
NF Sia Tiack O AN VN I i Sia Track OF !
1 Spactium -J Mkr1 5.820 00 GHZ 1 Spectnum vJ Mkr1 5.819 88 GHz|

5.272 dBm|

Canter 582500 GHz
[#Res BW 510 kHz

Video BW 1.5 MHZ"

1 40.00 MHzZ|

Swaop 1.00 ms (1001 pts)

Ll |

) | dun 172021 ‘.

42729 Al

o1 G

Conter 582500 GHz
[#Res BW 510 kHz

2Video BW 1.5 MHz*

N 40.00 MHZ,
Swop 1,00 ms (1001 pts)

a9~ (u?

17,2021 | gy
oo | @

o2 [ 00 %

Specirum Anaiyzer 1
Swept S

KEYSIGHT |nput it

Inpust 250 0

PHO: Bast Wide  [Aug Type: Power (RUS)
Ja wo00 |

~802.11n HT20/ ANT3 / 5825 MHz

Swept SA

KEYSIGHT 'nput 1

802.11n HT20 / ANT4 / 5825 MHz

[+

npedZ 500 Aen 30 dB PNO: Bast Wide  JAug Typer Powar (2MS)|
Jawglticid 1001100

Covections: O Presrp OF  Oster OF g Haid: 100/ (Coractions: O Praserg: OF jHoid: 1001 e
RL o ln Ao Freg Ref-Int (3] IF Gain-Low  Tiig. Fres Run RL o g o IFreq Rel Int{5) IF Gein. Low  [Trig. Fras Run v
N S Tack. O ANNNN i S Track. OF K X
1 sipactnam Mkr1 5.819 16 GHz 1 Spectnm ] Mkr1 5.826 28 GHz|
Scale/Div 10 d8 Ref Level 20.00 dBm 3.260 dBm Scale/Div 10 dB Ref Level 20.00 dBm 6.853 dBm)|
Log Log
400 0
Canter 562500 GHz Video BW 1.5 Mz n 40.00 Wz, Gontar 5.52500 GHz video BW 1.5 Wiz n 40.00 Wz
[#Res BW 510 kHz SWeep 1.00 mis (1001 pts) #Res BW 510 KHz Swaep 1,00 ms (1001 pts)
dun 17, 2021 ) oYy 4dun 17, 2021 Y| v
€ CMm?sEe SI B | Ha o a2 e REIL I
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Speciram Anaiyzsr 1 N

802.11n HT40 / ANT1 / 5755 MHz

802.11n HT40 / ANT2 / 5755 MHz

Specium Aalyzer 1

Scale/Div 10 A8
Log

Ref Level 20.00 dBm

Mkr1 5.748 00 GHzZ|
891 dBm|

Ref Level 20.00 dBm

Swept 4 +] Swept SA |+

KEYSIGHT [nput 1o inpus 2 60 ) Adten 30 d8 PHOr Fast [Aug Typer Ponwer (RMS) KEYSIGHT nput RF npudZ 05 Aten 306 PO Fast g Typer Power (S 3 2 & 5

RL - 1 (Comections: On Off (Cater Off \AwglHoud: 100100 n RL . |Comactions: On ‘reamp Off Cate: Off JAwgiHold 100160 n .
Algn. Auto Freq Raf Int (S) IF Gain. Lowe [Tiig: Free Run o Aligr: Auto IFraq Ref Int(3) IF Gain. Low [Trig- Free Run o -
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